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Declaration

BTL represents to the client that testing is done in accordance with standard procedures as applicable and
that test instruments used has been calibrated with standards traceable to international standard(s) and/or
national standard(s).

BTL's reports apply only to the specific samples tested under conditions. It is manufacture’s responsibility
to ensure that additional production units of this model are manufactured with the identical electrical and
mechanical components. BTL shall have no liability for any declarations, inferences or generalizations
drawn by the client or others from BTL issued reports.

The report must not be used by the client to claim product certification, approval, or endorsement by
NVLAP, NIST, A2LA, or any agency of the U.S. Government.

This report is the confidential property of the client. As a mutual protection to the clients, the public and
ourselves, the test report shall not be reproduced, except in full, without our written approval.

BTL’s laboratory quality assurance procedures are in compliance with the ISO/IEC 17025 requirements,
and accredited by the conformity assessment authorities listed in this test report.

BTL is not responsible for the sampling stage, so the results only apply to the sample as received.

The information, data and test plan are provided by manufacturer which may affect the validity of results,
so it is manufacturer’s responsibility to ensure that the apparatus meets the essential requirements of
applied standards and in all the possible configurations as representative of its intended use.

Limitation

For the use of the authority's logo is limited unless the Test Standard(s)/Scope(s)/ltem(s) mentioned in this
test report is (are) included in the conformity assessment authorities acceptance respective.

Please note that the measurement uncertainty is provided for informational purpose only and are not use
in determining the Pass/Fail results.
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1. SUMMARY OF TEST RESULTS

Test procedures according to the technical standard(s):

FCC CFR Title 47, Part 15, Subpart E
Standard(s)
Seedlian Test Item Test Result Judgment | Remark
15.207 . o
15.407(b) AC Power Line Conducted Emissions| APPENDIX A PASS | -
15.407(b) APPENDIX B
15.205(a) Radiated Emissions APPENDIX C PASS | -
15.209(a) APPENDIX D
15.407(a) .
15.407(€) Bandwidth APPENDIX E PASS | -
15.407(a) Maximum Output Power APPENDIX F PASS | -
15.407(a) Power Spectral Density APPENDIX G PASS | -
15.203 Antenna Requirements | = ------ PASS NOTE (2)
15.407(c) Automatically _Dls_contlnue ______ PASS NOTE (3)
Transmission

Note:

(1) “N/A” denotes test is not applicable in this test report.

(2) The device what use a permanently attached antenna were considered sufficient to comply with the
provisions of 15.203.

(3) During no any information transmission, the EUT can automatically discontinue transmission and
become standby mode for power saving. the EUT can detect the controlling signal of ACK message
transmitting from remote device and verify whether it shall resend or discontinue transmission.

(4) For UNII-1 this device was functioned as a
[] Outdoor access point device
[ Indoor access point device
[] Fixed point-to-point access points device
X Client device
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1.1 TEST FACILITY
The test facilities used to collect the test data in this report is at the location of No. 29, Jintang Road,
Tangzhen Industry Park, Pudong New Area, Shanghai 201210,China
BTL's Registration Number for FCC: 476765
BTL's Designation Number for FCC: CN1241

1.2 MEASUREMENT UNCERTAINTY

ISO/IEC 17025 requires that an estimate of the measurement uncertainties associated with the
emissions test results be included in the report. The measurement uncertainties given below are based
on a 95% confidence level (based on a coverage factor (k=2))

The BTL measurement uncertainty as below table:

A. AC power line conducted emissions test:

Test Site | Method Measurement Frequency Range U, (dB)
SH-C01 CISPR 150 kHz ~ 30 MHz 2.64
B. Radiated emissions test:
Test Site | Method | Measurement Frequency Range :?tv U, (dB)
9 KHz~30 MHz - 2.16
30 MHz~200 MHz \Y 4.04
30 MHz~200 MHz H 2.90
200 MHz~1,000 MHz \Y 3.76
SH-CB02 | CISPR 200 MHz~1,000 MHz H 3.82
1GHz ~ 6GHz - 4.56
6GHz ~ 18GHz - 4.14
18 ~ 26.5 GHz - 3.48
26.5 ~ 40 GHz - 3.64
C. Conducted test:
Parameter U
Output Power +0.95 dB
Occupied Channel Bandwidth +3.8%
Power Spectral Density +0.86 dB
Temperature +0.08 °C
Humidity +1.5%
Supply voltages 0.3 %

Note: Unless specifically mentioned, the uncertainty of measurement has not been taken into account to
declare the compliance or non-compliance to the specification.

1.3 TEST ENVIRONMENT CONDITIONS

Test Item Temperature |Humidity| Test Voltage Tested By
AC Power Line Conducted Emissions 15°C 38% |AC 120V/60Hz Max Liu
Radiated Emissions-9kHz to 30MHz 24°C 58% |AC 120V/60Hz Forest Li
Radiated Emissions-30MHz to 1000MHz 24°C 58% |AC 120V/60Hz Forest Li
Radiated Emissions-Above 1000 MHz 24°C 58% |AC 120V/60Hz Forest Li
Bandwidth 22.5°C 38% |AC 120V/60Hz| Danny Dang
Maximum Output Power 22.5°C 38% |AC 120V/60Hz| Danny Dang
Power Spectral Density 22.5°C 38% |AC 120V/60Hz| Danny Dang
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2. GENERAL INFORMATION

Report No.: BTL-FCCP-2-2201H017

2.1 GENERAL DESCRIPTION OF EUT

Equipment Tablet

Brand Name Vantron

Test Model VT-TABLET-5081S
Series Model N/A

Model Difference(s) N/A

Software Version V100R001.FO000-03
Hardware Version V1.1

Power Source

DC power supply.

Power Rating

DC 5V/2A  MAX.10W

Operation Frequency Band(s)

UNII-1: 5150 MHz ~ 5250 MHz
UNII-3: 5725 MHz ~ 5850 MHz

Modulation Type

IEEE 802.11a/n/ac: OFDM

Bit Rate of Transmitter

IEEE 802.11a: 54/48/36/24/18/12/9/6 Mbps
IEEE 802.11n: up to 300 Mbps
IEEE 802.11ac: up to 866.7 Mbps

Maximum Output Power
UNII-1

IEEE 802.11n20: 19.02 dBm (0.0798 W)

Maximum Output Power
_UNII-3

IEEE 802.11ac20: 18.69 dBm (0.0740W)

Note:

1. For a more detailed features description, please refer to the manufacturer’s specifications or the user's

manual.
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2. Channel List:

IEEE 802.11a
IEEE 802.11n(HT20)
IEEE 802.11ac(VHT20)

|EEE 802.11n(HT40)
IEEE 802.11ac(VHT40)

IEEE 802.11ac(VHT80)

UNII-1 UNII-1 UNII-1
Frequency Frequency Frequency

Channel (MH2) Channel (MH2) Channel (MH2)

36 5180 38 5190 42 5210

40 5200 46 5230

44 5220

48 5240

IEEE 802.11a

IEEE 802.11n(HT20)
IEEE 802.11ac(VHT20)

IEEE 802.11n(HT40)
|EEE 802.11ac(VHT40)

IEEE 802.11ac(VHT80)

UNII-3 UNII-3 UNII-3
Channel Fr((a&tlj_lezr)]cy Channel Fr?&‘f_&?cy Channel Fr?&mir;cy
149 5745 151 5755 155 5775
153 5765 159 5795
157 5785
161 5805
165 5825
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3. Antenna Specification:

4. Table for Antenna Configuration:

Operating Mode
TX Mode

Ant. 1

Ant. 2 Ant. 1 + Ant. 2

IEEE 802.11a

X

IEEE 802.11n(HT20)

IEEE 802.11n(HT40)

IEEE 802.11ac(VHT20)

IEEE 802.11ac(VHT40)

IEEE 802.11ac(VHTS80)

NI NS AR N IR

AR N RN BN RN

AN N RN R N BN

Ant. Brand Model Name Antenna Type Connector Gain (dBi)
Internal PIFA
1 N/A N/A N/A 2.4
Antenna
Internal PIFA
2 N/A N/A N/A 1.4
Antenna
Note:

1) This EUT supports MIMO 2X2, any transmit signals are correlated with each other, so Directional
gain=10log[(106Y29+10%22+,,10%NV2%)2/N]dBi, that is Directional gain=10log[(10%#?°+1042%)2/4]dBi
=1.91. So, the UNII-1, UNII-2A and UNII-2C output power limit is 24, the UNII-3 output power limit is
30. The UNII-1, UNII-2A and UNII-2C power spectral density limit is 11, the UNII-3 power spectral
density limit is 30.

2) This EUT supports CDD, all antennas are not equal, Directional gain = Gant+Array Gain.
For power measurements, Array Gain=0dB (Nant<:4), so the Directional gain=2.4.

For power spectral density measurements, Nant=2, Nss = 1.
So the Directional gain=Gant+Array Gain=Gant+10log(Nant/ Nss)dBi=2.4+10log(2/1)dBi=5.41.
Then, the UNII-1, UNII-2A and UNII-2C power spectral density limit is 11, the UNII-3 power spectral
density limit is 30.
3) The antenna gain is provided by the manufacturer.

Page 10 of 142




y 4
3 L L Report No.: BTL-FCCP-2-2201H017

2.2 TEST MODES

The test system was pre-tested based on the consideration of all possible combinations of EUT operation
mode.

Pretest Mode Description
Mode 1 TX A Mode Channel 36/40/48 (UNII-1)
Mode 2 TX N(HT20) Mode Channel 36/40/48 (UNII-1)
Mode 3 TX N(HT40) Mode Channel 38/46 (UNII-1)
Mode 4 TX AC(VHT20) Mode Channel 36/40/48 (UNII-1)
Mode 5 TX AC(VHT40) Mode Channel 38/46 (UNII-1)
Mode 6 TX AC(VHT80) Mode Channel 42 (UNII-1)
Mode 7 TX A Mode Channel 149/157/165 (UNII-3)
Mode 8 TX N(HT20) Mode Channel 149/157/165 (UNII-3)
Mode 9 TX N(HT40) Mode Channel 151/159 (UNII-3)
Mode 10 TX AC(VHT20) Mode Channel 149/157/165 (UNII-3)
Mode 11 TX AC(VHT40) Mode Channel 151/159 (UNII-3)
Mode 12 TX AC(VHT80) Mode Channel 155 (UNII-3)

Following mode(s) was (were) found to be the worst case(s) and selected for the final test.

AC power line conducted emissions test

Final Test Mode Description
Mode 2 TX N(HT20) Mode Channel 40 (UNII-1)

Radiated Emissions Test - Below 1GHz

Final Test Mode Description
Mode 2 TX N(HT20) Mode Channel 40 (UNII-1)
Radiated Emissions Test - Above 1GHz
Final Test Mode Description
Mode 1 TX A Mode Channel 36/40/48 (UNII-1)
Mode 2 TX N(HT20) Mode Channel 36/40/48 (UNII-1)
Mode 3 TX N(HT40) Mode Channel 38/46 (UNII-1)
Mode 6 TX AC(VHT80) Mode Channel 42 (UNII-1)
Mode 7 TX A Mode Channel 149/157/165 (UNII-3)
Mode 8 TX N(HT20) Mode Channel 149/157/165 (UNII-3)
Mode 9 TX N(HT40) Mode Channel 151/159 (UNII-3)
Mode 12 TX AC(VHT80) Mode Channel 155 (UNII-3)
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Conducted Test

Final Test Mode Description
Mode 1 TX A Mode Channel 36/40/48 (UNII-1)
Mode 2 TX N(HT20) Mode Channel 36/40/48 (UNII-1)
Mode 3 TX N(HT40) Mode Channel 38/46 (UNII-1)
Mode 4 TX AC(VHT20) Mode Channel 36/40/48 (UNII-1)
Mode 5 TX AC(VHT40) Mode Channel 38/46 (UNII-1)
Mode 6 TX AC(VHT80) Mode Channel 42 (UNII-1)
Mode 7 TX A Mode Channel 149/157/165 (UNII-3)
Mode 8 TX N(HT20) Mode Channel 149/157/165 (UNII-3)
Mode 9 TX N(HT40) Mode Channel 151/159 (UNII-3)
Mode 10 TX AC(VHT20) Mode Channel 149/157/165 (UNII-3)
Mode 11 TX AC(VHT40) Mode Channel 151/159 (UNII-3)
Mode 12 TX AC(VHT80) Mode Channel 155 (UNII-3)

Note:

(1) For AC power line conducted emissions and radiated emission below 1 GHz test, the TX N(HT20) Mode
Channel 40 (UNII-1) is found to be the worst case and recorded.

(2) All the bit rate of transmitter have been tested and found the lowest rate is found to be the worst case and
recorded.

(3) The measurements for Output Power are tested, the worst case are IEEE 802.11a mode,
IEEE 802.11n(HT20) mode, IEEE 802.11n(HT40) mode, IEEE 802.11ac(VHT80) mode,
only the worst cases are documented for other test items.
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2.3 PARAMETERS OF TEST SOFTWARE

UNII-1
Test Software Version adb
Frequency (MHz) 5180 5200 5240
IEEE 802.11a 56 Default Default
IEEE 802.11n(HT20) 60 Default Default
IEEE 802.11ac(VHT20) 60 Default Default
Frequency (MHz) 5190 5230
IEEE 802.11n(HT40) 38 Default
IEEE 802.11ac(VHTA40) 38 Default
Frequency (MHz) 5210
IEEE 802.11ac(VHT80) 40
UNII-3
Test Software Version adb
Frequency (MHz) 5745 5785 5825
IEEE 802.11a Default Default Default
IEEE 802.11n(HT20) Default Default Default
IEEE 802.11ac(VHT20) Default Default Default
Frequency (MHz) 5755 5795
IEEE 802.11n(HT40) Default Default
IEEE 802.11ac(VHTA40) Default Default
Frequency (MHz) 5775
IEEE 802.11ac(VHT80) Default
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2.4 DUTY CYCLE

If duty cycle is = 98 %, duty factor is not required.
If duty cycle is < 98 %, duty factor shall be considered.
The output power = measured power + duty factor.

The power spectral density = measured power spectral density + duty factor.

IEEE 802.11a

® RBW 10 MEz  Delta 2 [T1 ]
“VEW 10 MEz 0.00 dB
Ref 30 dBm *att 30 dB SWT 2.5 ms 1.445000 me
30 offfet 11]aB Markez| 1 [T1
1 dBm
L " P Apt PR ST W =
RSSO Rty s e o kv R -
D
f-_exiy 1l15 ap
ey Iy —
=1
-
Center 5.18 GEHz 250 ps/

Date: 28.JAN.2022 16:45:09

Duty cycle = 1.405 ms / 1.445 ms = 97.23%
Duty Factor = 10 log(1 / Duty cycle) = 0.12

o IEEE 802.11n(HT40)

Ref 30 dBm “att 30 dB SWT 2.5 ms

30 Offpet 11|cB Marker]

Center 5.19 GHz 250 ps/

Date: 28.JAN.2022 16:46:05

Duty cycle = 0.655 ms / 0.695 ms = 94.24%
Duty Factor = 10 log(1 / Duty cycle) = 0.26

IEEE 802.11n(HT20)
® 'i‘l}:‘g 12 iﬁi pelta 2 [ili

:U Off] etm 11|aB — — Marker| 1 :

B e e e Tt iy i
I 195 an
jez== I

Center 5.18 GEz 250 ns/
Date: 28.JAN.2022 16:45:43
Duty cycle = 1.315 ms / 1.355 ms = 97.05%
Duty Factor = 10 log(1 / Duty cycle) = 0.13

IEEE 802.11ac(VHT20)

® RBW 10 MHz Delta 2 [T1 ]’ .

Rzeo Off etm 11|cB = r . Marker| 17*\ -

"wwu‘n R o .‘.m.\:e ‘;ltiilwg

. exjg 2159 daB

Center 5.18 GHz 250 ps/

Date: 28.JAN.2022 16:46:38

Duty cycle = 1.325 ms / 1.365 ms = 97.07%
Duty Factor = 10 log(1 / Duty cycle) = 0.13
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IEEE 802.11ac(VHT40) IEEE 802.11ac(VHTS80)

® REW 10 MHz  Delta 2 [Tl ] ® REW 10 MHz  Delta 2 [T1 ]
*VBW 10 MHz -0.03 dB *VBW 10 MHz 0.03 dB
Ref 30 dBm *Att 30 dB SWT 2.5 ms 700.000000 ns Ref 30 dBm *Att 30 dB SWT 2.5 ms 365.000000 ns
30 Offpet 11|dB Marker| 1 [T1 30 Offpet 11|dB Marker| 1 [T1
10468 dBm 6190 dBm
15 coobos o |EN s
1 SGL SGL
T tE [T Delta [l [T1
- B YYSRR AT/ PHO 1| IER A RNV Jw-l)fw Lk | ot = e w
=E |, vl il o= IRERTRRE IS PSR WO Y M L, ) I A
e e jr e Lty g L o] <o
- -
- M o I
- -
70 70
Center 5.19 GEHz 250 ps/ Center 5.21 GHz 250 ps/

Date: 28.JAN.2022 16:47:00 Date: 28.JAN.2022 17:02:09

Duty cycle = 0.660 ms / 0.700 ms = 94.29% Duty cycle = 0.325 ms / 0.365 ms = 89.04%
Duty Factor = 10 log(1 / Duty cycle) = 0.26 Duty Factor = 10 log(1 / Duty cycle) = 0.50
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NOTE:

For IEEE 802.11a:

For radiated emissions frequency above 1 GHz, the resolution bandwidth of test receiver/spectrum analyzer is
1 MHz and the video bandwidth is 1 kHz (Duty cycle < 98%).

For IEEE 802.11n(HT20):
For radiated emissions frequency above 1 GHz, the resolution bandwidth of test receiver/spectrum analyzer is
1 MHz and the video bandwidth is 1 kHz (Duty cycle < 98%).

For IEEE 802.11n(HT40):
For radiated emissions frequency above 1 GHz, the resolution bandwidth of test receiver/spectrum analyzer is
1 MHz and the video bandwidth is 2 kHz (Duty cycle < 98%).

For IEEE 802.11ac(VHT20):
For radiated emissions frequency above 1 GHz, the resolution bandwidth of test receiver/spectrum analyzer is
1 MHz and the video bandwidth is 1 kHz (Duty cycle < 98%).

For IEEE 802.11ac(VHT40):
For radiated emissions frequency above 1 GHz, the resolution bandwidth of test receiver/spectrum analyzer is
1 MHz and the video bandwidth is 2 kHz (Duty cycle < 98%).

For IEEE 802.11ac(VHT80):
For radiated emissions frequency above 1 GHz, the resolution bandwidth of test receiver/spectrum analyzer is
1 MHz and the video bandwidth is 3 kHz (Duty cycle < 98%).
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2.5 BLOCK DIAGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED

EUT
2.6 SUPPORT UNITS
Item Cable Type Shielded Type Ferrite Core Length
N/A N/A N/A N/A N/A
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3. AC POWER LINE CONDUCTED EMISSIONS

3.1 LIMIT
Frequency Limit (dBuV)
(MHz) Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5.0 56 46
5.0 - 30.0 60 50
NOTE:

(1) The tighter limit applies at the band edges.
(2) The limit of " * " marked band means the limitation decreases linearly with the logarithm of the frequency
in the range.

3.2 TEST PROCEDURE

a. The EUT was placed 0.8 meters from the horizontal ground plane with EUT being connected to the
power mains through a line impedance stabilization network (LISN). All other support equipment
powered from additional LISN(s). The LISN provide 50 Ohm/ 50uH of coupling impedance for the
measuring instrument.

b. Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back
and forth in the center forming a bundle 30 to 40 cm long.

c. I/O cables that are not connected to a peripheral shall be bundled in the center. The end of the
cable may be terminated, if required, using the correct terminating impedance. The overall
length shall not exceed 1 m.

d. LISN at least 80 cm from nearest part of EUT chassis.

e. For the actual test configuration, please refer to the related Item -EUT Test Photos.

The following table is the setting of the receiver:

Receiver Parameter Setting
Start Frequency 0.15 MHz
Stop Frequency 30 MHz

IF Bandwidth 9 kHz

3.3 DEVIATION FROM TEST STANDARD

No deviation
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3.4 TEST SETUP

Vertical Reference Ground Plane

\ 4

40 cm

EUT

Test Receiver

L— LISN

80 cm

collect the included data.

3.6 TEST RESULTS

Please refer to the APPENDIX A.

L Horizontal Reference Ground Plane

3.5 EUT OPERATION CONDITIONS

The EUT was configured for testing in a typical fashion (as a customer would normally use it). The EUT has
been programmed to continuously transmit during test. This operating condition was tested and used to

The EUT was programmed to be in continuously transmitting/TX mode.
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4. RADIATED EMISSIONS

4.1 LIMIT

below has to be followed.

In case the emission fall within the restricted band specified on 15.205(a), then the 15.209(a) limit in the table

LIMITS OF RADIATED EMISSIONS MEASUREMENT (9 kHz to 1000 MHz)

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009-0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88-216 150 3
216-960 200 3
Above 960 500 3

LIMITS OF UNWANTED EMISSION OUT OF THE RESTRICTED BANDS (Above 1000 MHz)

Frequency EIRP Limit Equivalent Field Strength at 3m
(MH2z) (dBm/MHZz) (dBuv/m)
5150-5250 -27 68.2
-27 68.2
5725-5850 10 105.2
NOTE (2) 15.6 110.8
27 122.2

4.2 TEST PROCEDURE

NOTE:
(1) The following formula is used to convert the equipment isotropic radiated power (eirp) to field strength:
1000000+/30P . _
= puV/m, where P is the eirp (Watts
E . V/m, where P is th (Watts)

(2) According to 15.407(b)(4)(i), all emissions shall be limited to a level of -27 dBm/MHz at 75 MHz or more
above or below the band edge increasing linearly to 10 dBm/MHz at 25 MHz above or below the band
edge, and from 25 MHz above or below the band edge increasing linearly to a level of 15.6 dBm/MHz at
5 MHz above or below the band edge, and from 5 MHz above or below the band edge increasing
linearly to a level of 27 dBm/MHz at the band edge.

. The measuring distance of 3 m shall be used for measurements. The EUT was placed on the top of a

rotating table 0.8 meter above the ground at a 3 meter semi-anechoic chamber. The table was rotated
360 degrees to determine the position of the highest radiation.(below 1GHz)

. The measuring distance of 3 m shall be used for measurements. The EUT was placed on the top of a

rotating table 1.5 meter above the ground at a 3 meter semi-anechoic chamber. The table was rotated
360 degrees to determine the position of the highest radiation.(above 1GHz)

. The height of the equipment or of the substitution antenna shall be 0.8m or 1.5m; the height of the test

antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of the antenna are set
to make the measurement.

. For each suspected emission, the EUT was arranged to its worst case and then the antenna was tuned

to heights find the maximum reading (used Bore sight function).

. The receiver system was set to peak and average detect function and specified bandwidth with

maximum hold mode when the test frequency is above 1 GHz.

. The initial step in collecting radiated emission data is a receiver peak detector mode pre-scanning the

measurement frequency range. Significant peaks are then marked and then Quasi Peak detector mode
re-measured.
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g. Allreadings are Peak unless otherwise stated QP in column of Note. Peak denotes that the Peak
reading compliance with the QP Limits and then QP Mode measurement didn‘t perform.
(below 1 GHz)

h. All readings are Peak Mode value unless otherwise stated AVG in column of Note. If the Peak Mode
Measured value compliance with the Peak Limits and lower than AVG Limits, the EUT shall be deemed
to meet both Peak & AVG Limits and then only Peak Mode was measured, but AVG Mode didn‘t
perform. (above 1 GHz)

i. For the actual test configuration, please refer to the related Item —EUT Test Photos.

The following table is the setting of the receiver:

Spectrum Parameters Setting
Start ~ Stop Frequency 9 kHz~150 kHz for RBW 200 Hz
Start ~ Stop Frequency 0.15 MHz~30 MHz for RBW 9 kHz
Start ~ Stop Frequency 30 MHz~1000 MHz for RBW 100 kHz
Spectrum Parameters Setting
Start Frequency 1000 MHz
Stop Frequency 10th carrier harmonic or 40 GHz, whichever is lower
RBW / VBW 1 MHz / 3 MHz for PK value
(Emission in restricted band) 1 MHz / 1/T Hz for AVG value
Receiver Parameters Setting
Start ~ Stop Frequency 9 kHz~90 kHz for PK/AVG detector
Start ~ Stop Frequency 90 kHz~110 kHz for QP detector
Start ~ Stop Frequency 110 kHz~490 kHz for PK/AVG detector
Start ~ Stop Frequency 490 kHz~30 MHz for QP detector
Start ~ Stop Frequency 30 MHz~1000 MHz for QP detector
Start ~ Stop Frequency 1 GHz~40 GHz for PK/AVG detector
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4.3 DEVIATION FROM TEST STANDARD

No deviation.

4.4 TEST SETUP

9 kHz to 30 MHz

Ground Plane

Receiver

30 MHz to 1 GHz

i1-4 m

3m

Ground Plane

Receiver |4 amp.
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Above 1 GHz

Ground Plane

Receiver Amp.

4.5 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 3.5 unless otherwise a special operating
condition is specified in the follows during the testing.

4.6 TEST RESULTS - 9 KHZ TO 30 MHZ
Please refer to the APPENDIX B.

Remark:

(1) Distance extrapolation factor = 40 log (specific distance / test distance) (dB).
(2) Limit line = specific limits (dBuV) + distance extrapolation factor.

4.7 TEST RESULTS - 30 MHZ TO 1000 MHZ
Please refer to the APPENDIX C.

4.8 TEST RESULTS - ABOVE 1000 MHZ
Please refer to the APPENDIX D.

Remark:

(1) No limit: This is fundamental signal, the judgment is not applicable.
For fundamental signal judgment was referred to Peak output test.
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5. BANDWIDTH

5.1 LIMIT
Section Test Item Limit pEdUEnC IRl
(MH2z)
FCC 15.407(a) 26 dB Bandwidth - 5150-5250
FCC 15.407(e) 6 dB Bandwidth Minimum 500 kHz 5725-5850

5.2 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in the block
diagram below

b. Spectrum Setting:

For UNII-1:
Spectrum Parameter Setting
Span Frequency > 26 dB Bandwidth
RBW Appromiximately 1% of the emission bandwidth
VBW > RBW
Detector Peak
Trace Max Hold
Sweep Time Auto
For UNII-3:
Spectrum Parameter Setting
Span Frequency > 6 dB Bandwidth
RBW 100 kHz
VBW 300 kHz
Detector Peak
Trace Max Hold
Sweep Time Auto
For 99% Occupied Bandwidth:
Spectrum Parameter Setting
Span Frequency 1.5 times to 5 times the OBW
RBW 1% to 5% of the OBW
VBW =23*RBW
Detector Peak
Trace Max Hold
Sweep Time Auto

c. Measured the spectrum width with power higher than 26 dB / 6 dB below carrier.

5.3 DEVIATION FROM STANDARD

No deviation.
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5.4 TEST SETUP

EUT

ATT.

5.5 EUT OPERATION CONDITIONS

5.6 TEST RESULTS

Please refer to the APPENDIX E.

6. MAXIMUM OUTPUT POWER

SPECTRUM
ANALYZER

The EUT was programmed to be in continuously transmitting mode.

6.1 LIMIT
Section Test Item Limit AT LEET R
(MH2z)
AP device: 1 Watt (30 dBm) 5150-5250
FCC 15.407(a) Maximum Output Power |Client device: 250 mW (23.98 dBm)
1 Watt (30dBm) 5725-5850

Note:

a. For an outdoor access point operating in the band 5.15-5.25 GHz, the maximum conducted
output power over the frequency band of operation shall not exceed 1 W provided the maximum
antenna gain does not exceed 6 dBi. In addition, the maximum power spectral density shall not
exceed 17 dBm in any 1 megahertz band. If transmitting antennas of directional gain greater
than 6 dBi are used, both the maximum conducted output power and the maximum power
spectral density shall be reduced by the amount in dB that the directional gain of the antenna
exceeds 6 dBi. The maximum e.i.r.p. at any elevation angle above 30 degrees as measured
from the horizon must not exceed 125 mW (21 dBm).
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6.2 TEST PROCEDURE

a. The EUT was directly connected to the power meter and antenna output port as show in the block
diagram below.

b. Test test was performed in accordance with method of FCC KDB 789033 D02 General UNII Test
Procedures New Rules v02r01.

6.3 DEVIATION FROM STANDARD

No deviation.

6.4 TEST SETUP

EUT ATT. Power Meter

6.5 EUT OPERATION CONDITIONS
The EUT was programmed to be in continuously transmitting mode.
6.6 TEST RESULTS

Please refer to the APPENDIX F.
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7. POWER SPECTRAL DENSITY

7.1 LIMIT
Section Test Item Limit FIEEIENE REN
(MH2z)
AP device: 17 dBm/MHz 5150-5250
FCC 15.407(a) Power Spectral Density Client device: 11 dBm/MHz
30 dBm/500 kHz 5725-5850

7.2 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in the block
diagram below.

b. Spectrum Setting:

For UNII-1:
Spectrum Parameter Setting

S Encompass the entire emissions bandwidth (EBW)

pan Frequency -

of the signal
RBW 1 MHz.
VBW 3 MHz.
Detector RMS
Trace average 100 trace
Sweep Time Auto
For UNII-3:
Spectrum Parameter Setting

S Encompass the entire emissions bandwidth (EBW)

pan Frequency -

of the signal

RBW 100 kHz.
VBW 300 kHz.
Detector RMS
Trace average 100 trace
Sweep Time Auto

Note:

1. For UNII-3, according to KDB publication 789033 D02 General UNII Test Procedures New Rules
v02r01, section Il.LE.5., it is acceptable to set RBW at 100kHz and VBW at 300kHz if the spectrum
analyzer does not have 500 kHz RBW. Then, add 10 log (500 kHz/100 kHz) to the measured result,
i.e. 7 dB.

2. During the test of U-NII 3 PSD, the measurement result with RBW=100kHz has been added 7 dB
by compensating offset. For example, the cable loss is 13 dB, and the final offset is 13 + 7 = 20 dB
when RBW=100kHz is used.

7.3 DEVIATION FROM STANDARD

No deviation.
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7.4 TEST SETUP

EUT ATT. SPECTRUM
ANALYZER

7.5 EUT OPERATION CONDITIONS

The EUT was programmed to be in continuously transmitting mode.

7.6 TEST RESULTS

Please refer to the APPENDIX G.
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8. MEASUREMENT INSTRUMENTS LIST

AC Power Line Conducted Emissions
Iltem | Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 Line Impedance | g o0 heck NNLK 8121 8121-822 Mar. 20, 2022
Stabilisation Network
TWO-LINE
2 V-NETWORK R&S ENV216 101340 Aug. 23, 2022
3 Test Cable emci EMCRGA400-BM-NM-| ;76659 April. 11, 2022
10000
4 EMI Test Receiver R&S ESCI 100082 Mar. 21, 2022
5 50Q Terminator SHX TF2-1G-A 17051602 Mar. 20, 2022
6 50Q coaxial switch Anritsu MP59B 6201750902 Mar. 21, 2022
Measurement EZ-EMC
! Software Farad Ver.NB-03A1-01 N/A N/A
Radiated Emissions - 9 kHz to 30 MHz
Iltem | Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 Loop Antenna EMCI EMCI LPA600 275 May. 20, 2022
2 MXE EMI Receiver Keysight N9038A MY56400088 Mar. 21, 2022
Measurement EZ-EMC
3 Software Farad Ver.NB-03A1-01 N/A N/A
Radiated Emissions - 30 MHz to 1 GHz
Iltem | Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 | TRILOG Broadband |- gy, o 7peck VULB 9160 9160-3233 Mar. 26, 2022
Antenna
2 Pre-Amplifier emci EMC9135 980401 Mar. 20, 2022
3 MXE EMI Receiver Keysight N9038A MY56400088 Mar. 21, 2022
4 Test Cable emci EMC104'SOM'SM'7OO 181020 Apr. 11, 2022
5 Test Cable emci EMC104'SOM'SM'250 170618 Apr. 11, 2022
6 Test Cable emci EMC104-SM-SM-800 170647 Apr. 11, 2022
Measurement EZ-EMC
! Software Farad Ver.NB-03A1-01 N/A N/A
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Radiated Emissions - Above 1 GHz
Iltem | Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
Double Ridged
1 Broadband Horn Schwarzbeck BBHA 9120D 9120D-1817 Mar. 26, 2022
Antenna
2 Pre-Amplifier emci EMCO051845SE 980725 Aug. 23, 2022
3 EXA Spectrum Keysight N9O10A MY56480579 Mar. 21, 2022
Analyzer
4 Test Cable emci EMC104'SOM'SM'7OO 181020 Apr. 11, 2022
5 Test Cable emci EMC104'SOM'SM'25° 170618 Apr. 11, 2022
6 Test Cable emci EMC104-SM-SM-800 170647 Apr. 11, 2022
Double-Ridged
7 Waveguide Horn ETS-Lindgren 3116C 00203919 May 19, 2022
Antenna
8 Pre-Amplifier emci EMC184045B 980265 Apr. 11, 2022
9 Test Cable emci EMC102-SM-SM-800 170335 Apr. 11, 2022
10 Test Cable emci EMClOZ"BM'KM‘ZSO 170627 Apr. 11, 2022
11 | MXE EMI Receiver Keysight N9038A MY5640088 Mar. 21, 2022
Measurement EZ-EMC
12 Software Farad Ver.NB-03A1-01 NIA NIA
Bandwidth
Item | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 Spectrum Analyzer R&S FSP40 100626 May 29, 2022
2 Attenuator JUK ATT'Z\lAéGG'S' N/A N/A
Output Power
Iltem | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 | Peak Power Analyze Keysight 8990B MY51000507 Mar. 21, 2022
2 W'degiggo'jower Keysight N1923A | MY58310003 Mar. 21, 2022
3 Attenuator JUK ATT'Z\lAéGG'S' N/A N/A
Power Spectral Density
Iltem | Kind of Equipment Manufacturer Type No. Serial No. Calibrated until
1 Spectrum Analyzer R&S FSP40 100626 May 29, 2022
2 Attenuator JUK ATT-270G-S N/A N/A

Remark: “N/A” denotes no model name, serial no. or calibration specified.
All calibration period of equipment list is one year.
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9. EUT TEST PHOTOS

AC Power Line Conducted Emissions Test Photos
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Radiated Emissions Test Photos

30 MHz to 1 GHz
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Radiated Emissions Test Photos

Above 1 GHz

Page 33 of 142



y 4
3 L L Report No.: BTL-FCCP-2-2201H017

APPENDIX A - AC POWER LINE CONDUCTED EMISSIONS
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[Test Mode  [TX N(HT20) Mode Channel 40 (UNII-1) Phase Line
80 dBuV
*\\
— [~
4 ~
4
40 T 1
2 b % H W ‘\w
10 =
N 6 ﬁ] i MMWMMM ’W\\ {\

T g

1]

015 050 1.00 500 1000 30 00{MHz)
No. Frea. [eag)"® [oriect JeaSUT®  Limit Margin

MHz dBuV dB dBuV dBuV dB Detector Comment
1 0.1500 35.40 9. 65 4505 66. 00 -20.95 QP
2 0.1500 23.80 9. 65 33. 45 56. 00 -22.55 AVG
3 0.1949 32.40 9.70 42.10 63. 83 -21.73 QP
4 0.1949 20.80 9.70 30. 50 53.83 -23.33 AVG
5 0.2670 27.81 9.73 37.54 61.21 -23. 67 QP
6 0.2670 17.51 9.73 27. 24 51.21 -23.97 AVG
7 0.5955 21.71 9.70 31.41 56. 00 -24.59 QP
8 0.5955 11.31 9.70 21.01 46. 00 -24.99 AVG
9 9.8790 27.30 10. 26 37. b6 60. 00 -22.44 QP
10 * 9.8790 21.30 10. 26 31. 56 50. 00 -18. 44 AVG
11 16. 2240 25.40 10. 25 35. 65 60. 00 -24.35 QP
12 16. 2240 15. 90 10. 25 26. 15 50. 00 -23.85 AVG
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
(3) The test result has included the cable loss.
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‘Test Mode |TX N(HT20) Mode Channel 40 (UNII-1) Phase Neutral
80 dBuv
\
.‘-""lu._
\N
1 M
40 ‘_\/&’\A;H m i
2 M MWQ\ [/J"
4 AT el | 8 x4, 12
V \( W W‘MW T 10
6 W}w«w X
]
015 050 00 500 1000 30.00(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV dB dBuV dBuV dB Detector Comment
1 0.1500 34.70 9. 60 44. 30 66.00 -21.70 QP
2 0.1500 23.40 9. 60 33.00 56.00 -23.00 AVG
3 0.1949 31.60 9.51 41. 11 63.83 -22.72 QP
4 0.1949 20.30 9.51 29. 81 53.83 -24.02 AVG
5 0.5235 21.39 9.83 31.22 56.00 -24.78 QP
6 0.5235 11.49 9.83 21. 32 46.00 -24.68 AVG
7 9.8115 22.40 10. 35 32.175 60.00 -27.25 QP
8 * 9.8115 18.00 10. 35 28. 35 50.00 -21.65 AVG
9 15. 7965 22. 30 10. 56 32. 86 60.00 -27.14 QP
10 15. 7965 14. 10 10. 56 24. 66 50.00 -25.34 AVG
11 29. 2785 23.70 10.76 34. 46 60.00 -25.54 QP
12 29.2785 17.50 10.76 28. 26 50.00 -21.74 AVG
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
(3) The test result has included the cable loss.
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APPENDIX B - RADIATED EMISSION -9 KHZ TO 30 MHZ

Note: The measured value have enough margin over 20dB than the limit,therefore they are not reported.
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APPENDIX C - RADIATED EMISSION - 30 MHZ TO 1000 MHZ
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[Test Mode  [TX N(HT20) Mode Channel 40 (UNII-1) Polarization | Vertical
80 dBuVim
|
—
I |
20 '|—|_ " 5 6
§ v
oo J A
T 2 ot by
LK EW %W g A
20
3000 12700 22400 32100 41800 51500 61200 00 80600 100000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 % 48.4300 45.65 -17. 30 28. 35 40.00 -11. Peak
2 101. 7800 37. 00 -19. 84 17. 16 43.50 -26. Peak
3 647.8900 33.11 -7.66 25. 45 46. 00 -20. Peak
4 722.0949 33.40 -6. 87 26. 53 46.00 -19. Peak
5 832.1900 34._26 -5.51 28.75 46. 00 -17. Peak
6 929.6750 34.04 -4.41 29. 63 46.00 -16. Peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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‘Test Mode |TX N(HT20) Mode Channel 40 (UNII-1) Polarization Horizontal
80 dBuVim
l__l
]
I 6
10 3 4 5
! > ot P Ao .4
20
3000 127 00 22400 32100 418,00 21500 61200 70900 80600 100000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 53. 7650 32.82 -17. 37 15. 45 40. 00 -24.55 Peak
2 164. 8300 32.54 -16. 10 16. 44 43.50 -27.06 Peak
3 689. 6000 33.51 -7.49 26. 02 46. 00 -19.98 Peak
4 732.7650 34.10 -6. 57 27.53 46. 00 -18. 47 Peak
5 838.9800 33.09 —5_42 27.67 46. 00 -18. 33 Peak
6 * 928. 7050 34. 06 -4.41 29. 65 46. 00 -16. 35 Peak

REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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APPENDIX D - RADIATED EMISSION - ABOVE 1000 MHZ
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[Test Mode  |UNII-1_TX A Mode 5180 MHz Polarization | Vertical
120 dBuVim
3
X
4
e

’ )

. M MWWWWWMWWW
20
510000 513000 516000 5190.00 522000 525000 528000 531000 534000 540000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5149. 0500 24. 86 37.65 62. 51 74.00 -11.49 Peak
2 5149. 0500 10.93 37. 65 48. 58 54.00 -5.42 AVG
3 * 5178.9000 69. 92 37.67 107.59 68. 20 39. 39 Peak NO limit
4 5178.9000 63. 20 37.67 100. 87 68. 20 32.67 AVG NO limit
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[Test Mode  |UNII-1_TX A Mode 5180 MHz Polarization | Vertical
80 dBuVim
]I:Iﬂ:l:l:[ -||'||W 1L 110 l |
ug | - - - | | |
1
#
30
20
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m Detector Comment
1 * 10360. 0000 52.53 -9.38 43. 15 68. 20 -25.05 Peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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‘Test Mode |UNII-1_TX A Mode 5180 MHz Polarization Horizontal
120 dBuVim
3
K
A}&\

’ J

.

i{x_

20
510000 513000 516000 5190.00 522000 525000 528000 531000 534000 540000
{MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 5147.1000 26. 15 37.65 63. 80 74.00 -10.20 Peak
2 5147.1000 13.90 37.65 51.55 54. 00 -2.45 AVG
3 * 5178.6000 71. 07 37. 67 108. 74 68. 20 40. 54 Peak NO limit
4 5178. 6000 65. 60 37.67 103. 27 68. 20 35.07 AVG NO limit
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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‘Test Mode |UNII-1_TX A Mode 5180 MHz Polarization Horizontal
80 dBuVim
]HH:H:[ 'II'IM 1L 110 l |
Uy | I - - - | I | |
1
X
30
20
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m Detector Comment
1 * 10360. 0000 51.51 -9.38 42.13 68. 20 -26. 07 Peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[Test Mode  |UNII-1_TX A Mode 5200 MHz Polarization | Vertical
120 dBuVim
3
X
4
i

J .

NMWM WNMWW& '*“W%NWMM
20
510000 513000 516000 5190.00 522000 525000 528000 531000 534000 540000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5148.4500 23.72 37.65 61. 37 74.00 -12.63 Peak
2 5148.4500 12. 43 37.65 50. 08 54. 00 -3.92 AVG
3 * 5199. 3000 73. 64 37. 68 111. 32 68. 20 43.12 Peak NO limit
4 5199. 3000 66. 28 37.68 103. 96 68. 20 35.76 AVG NO limit
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[Test Mode  |UNII-1_TX A Mode 5200 MHz Polarization | Vertical
80 dBuVim
]I:Iﬂ:l:l:[ -||'||W 1L 110 l |
ug | - - - | | |
1
#
30
20
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m Detector Comment
1 * 10400. 0000 53. 53 -9.35 4418 68. 20 -24.02 Peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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‘Test Mode |UNII-1_TX A Mode 5200 MHz Polarization Horizontal
120 dBuVim
3
¥

lwf/ \“\

I—— A ‘MWMMMMWWM%WW
20
510000 513000 516000 5190.00 522000 525000 528000 531000 534000 540000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5148.7500 23. 36 37.65 61.01 74.00 -12.99 Peak
2 5148.7500 13.11 37.65 50.76 54. 00 -3.24 AVG
3 * 5200.6500 71. 16 37. 68 108. 84 68. 20 40. 64 Peak NO limit
4 5200. 6500 66. 24 37.68 103. 92 68. 20 35.72 AVG NO limit
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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‘Test Mode |UNII-1_TX A Mode 5200 MHz Polarization Horizontal
80 dBuVim
]HH:H:[ 'II'IM 1L 110 l |
Uy | I - - - | I | |
1
#
30
20
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m Detector Comment
1 * 10400. 0000 52_57 -9.35 43.22 68. 20 -24.98 Peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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3 L L Report No.: BTL-FCCP-2-2201H017

‘Test Mode |UNII-1_TX A Mode 5240 MHz Polarization Vertical
120 dBuVim
3
£
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(PSRRI PV A gt T WWMWMMJ\MW el
20
510000 513000 516000 5190.00 522000 525000 528000 531000 534000 540000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5150. 0000 22. 63 37.65 60. 28 74.00 -13.72 Peak
2 5150. 0000 10. 10 37.65 47.75 54. 00 -6. 25 AVG
3 * 5239.2000 71.70 37.74 109. 44 68. 20 41. 24 Peak NO limit
4 5239. 2000 66. 01 37.74 103.75 68. 20 35.55 AVG NO limit
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-2-2201H017

‘Test Mode |UNII-1_TX A Mode 5240 MHz Polarization Vertical
80 dBuVim
]I:IH:I:I:[ 'II'IM 1L 110 l |
Uy | I - - - | I | |
1
#
30
20
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m Detector Comment
1 * 10480. 0000 53. 49 -9.19 44_30 68. 20 -23.90 Peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

Page 51 of 142




y 4
3 L L Report No.: BTL-FCCP-2-2201H017

‘Test Mode |UNII-1_TX A Mode 5240 MHz Polarization Horizontal
120 dBuVim
3
F)
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2 e v"“wﬂ \\\'«m Rt vy
20
510000 513000 516000 5190.00 522000 525000 528000 531000 534000 540000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5150. 0000 22.43 37.65 60. 08 74.00 -13.92 Peak
2 5150. 0000 9. 96 37.65 47.61 54. 00 -6. 39 AVG
3 * 5238.9000 72. 35 37.74 110. 09 68. 20 41. 89 Peak NO limit
4 5238.9000 66. 16 37.74 103. 90 68. 20 35.70 AVG NO limit
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-2-2201H017

‘Test Mode |UNII-1_TX A Mode 5240 MHz Polarization Horizontal
80 dBuVim
]HH:H:[ 'II'IM 1L 110 l |
Uy | I - - - | I | |
1
>
30
20
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m Detector Comment
1 * 10480. 0000 52.53 -9.19 43. 34 68. 20 -24.86 Peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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3 L L Report No.: BTL-FCCP-2-2201H017

‘Test Mode |UNII-1_TX N(HT20) Mode 5180 MHz Polarization Vertical

120 dBuVim

R

70 ! il n
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WMMMNWMWJﬁMMJW MN“WMMMWWMMAMMMWWMM#MWMMMMNNMMMMMMMwwNMMWwMW“MMWWMW
20
510000 513000 516000 5190.00 522000 525000 528000 531000 534000 540000
{MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5149.2000 25. 35 37.65 63. 00 74.00 -11.00 Peak
2 5149.2000 13.19 37.65 50. 84 54. 00 -3.16 AVG
3 * 5179. 2000 69. 84 37. 67 107. 51 68. 20 39. 31 Peak NO limit
4 5179.2000 63.11 37.67 100.78 68. 20 32.58 AVG NO limit
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-2-2201H017

‘Test Mode |UNII-1_TX N(HT20) Mode 5180 MHz Polarization Vertical
80 dBuVim
]I:IH:I:I:[ 'Iﬂm 1L 110 l |
Uy | I - - - | I | |
1
#
30
20
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m Detector Comment
1 * 10360. 0000 52. 99 -9.38 43.61 68. 20 -24.59 Peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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3 L L Report No.: BTL-FCCP-2-2201H017

‘Test Mode |UNII-1_TX N(HT20) Mode 5180 MHz Polarization Horizontal
120 dBuV/m
3
Fl
A,

WWM NWWWWMWMWWW
20
510000 513000 516000 5190.00 522000 525000 528000 531000 534000 540000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 5148.9000 29. 19 37.65 66. 84 74.00 -7.16 Peak
2 5148.9000 14.54 37. 65 52.19 54.00 -1.81 AVG
3 * 5178.9000 72. 04 37.67 109.71 68. 20 41.51 Peak NO limit
4 5178.9000 65.59 37.67 103. 26 68. 20 35. 06 AVG NO limit
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-2-2201H017

‘Test Mode |UNII-1_TX N(HT20) Mode 5180 MHz Polarization Horizontal
80 dBuVim
]HH:H:[ 'II'IM 1L 110 l |
Uy | I - - - | I | |
1
>
30
20
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m Detector Comment
1 * 10360. 0000 53. 09 -9.38 43.71 68. 20 -24.49 Peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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3 L L Report No.: BTL-FCCP-2-2201H017

‘Test Mode |UNII-1_TX N(HT20) Mode 5200 MHz Polarization Vertical
120 dBuV/m
3
4
i

" i
) N

P
20
510000 513000 516000 5190.00 522000 525000 528000 531000 534000 540000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 5150. 0000 25. 09 37.65 6274 74.00 -11.26  Peak
2 5150. 0000 9. 90 37.65 47.55 54. 00 -6. 45 AVG
3 * 5199.3000 71.71 37. 68 109. 39 68. 20 41.19 Peak NO limit
4 5199. 3000 64.73 37.68 102. 41 68. 20 34.21 AVG NO limit
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-2-2201H017

‘Test Mode |UNII-1_TX N(HT20) Mode 5200 MHz Polarization Vertical
80 dBuVim
]I:IH:I:I:[ 'Iﬂm 1L 110 l |
Uy | I - - - | I | |
1
4
30
20
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m Detector Comment
1 * 10400. 0000 52.28 -9.35 42.93 68. 20 -25.27 Peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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3 L L Report No.: BTL-FCCP-2-2201H017

‘Test Mode |UNII-1_TX N(HT20) Mode 5200 MHz Polarization Horizontal
120 dBuV/m
3
4

70 7 'y
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WMM %MWW b bt R i)
20
510000 513000 516000 5190.00 522000 525000 528000 531000 534000 540000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5150. 0000 22.72 37.65 60. 37 74.00 -13.63 Peak
2 5150. 0000 11.59 37.65 49. 24 54. 00 -4.76 AVG
3 * 5201.4000 73. 02 37. 68 110.70 68. 20 42.50 Peak NO limit
4 5201. 4000 66. 56 37.68 104. 24 68. 20 36. 04 AVG NO limit
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-2-2201H017

‘Test Mode |UNII-1_TX N(HT20) Mode 5200 MHz Polarization Horizontal
80 dBuVim
]HH:H:[ 'II'IM 1L 110 l |
Uy | I - - - | I | |
1
>
30
20
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m Detector Comment
1 * 10400. 0000 52.74 -9.35 43.39 68. 20 -24._81 Peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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3 L L Report No.: BTL-FCCP-2-2201H017

[Test Mode  [UNII-1_TX N(HT20) Mode 5240 MHz Polarization | Vertical
120 dBuVim
3
4
¥

70 oY .

S e,

2 [
20
510000 513000 516000 5190.00 522000 525000 528000 531000 534000 540000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5150. 0000 23.50 37.65 61.15 74.00 -12.85 Peak
2 5150. 0000 7.92 37.65 4557 54. 00 -8. 43 AVG
3 * 5239. 0500 71. 24 37.74 108. 98 68. 20 40.78 Peak NO limit
4 5239. 0500 64. 04 37.74 101.78 68. 20 33.58 AVG NO limit
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-2-2201H017

[Test Mode  [UNII-1_TX N(HT20) Mode 5240 MHz Polarization | Vertical
80 dBuVim
]I:IH:H:[ -||-||W 1L 110 l |
ug | - - - | | |
1
X
30
20
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m Detector Comment
1 * 10480. 0000 51. 94 -9.19 42.75 68. 20 -25.45 Peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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3 L L Report No.: BTL-FCCP-2-2201H017

‘Test Mode |UNII-1_TX N(HT20) Mode 5240 MHz Polarization Horizontal
120 dBuV/m
3
4
Paal

70 in

, S ",

[
20
510000 513000 516000 5190.00 522000 525000 528000 531000 534000 540000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 5150. 0000 23. 68 37.65 61.33 74.00 -12. 67 Peak
2 5150. 0000 8. 66 37. 65 46. 31 54.00 -7.69 AVG
3 * 5239. 0500 72. 08 37.74 109. 82 68. 20 41. 62 Peak NO limit
4 5239. 0500 64.58 37.74 102. 32 68. 20 34.12 AVG NO limit
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-2-2201H017

‘Test Mode |UNII-1_TX N(HT20) Mode 5240 MHz Polarization Horizontal
80 dBuVim
]I:IH:I:I:[ 'II'IM 1L 110 l |
Uy | I - - - | I | |
1
>
30
20
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m Detector Comment
1 * 10480. 0000 52. 90 -9.19 43.71 68. 20 -24.49 Peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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3 L L Report No.: BTL-FCCP-2-2201H017

‘Test Mode |UNII-1_TX N(HT40) Mode 5190 MHz Polarization Vertical
120 dBuV/m
3
4

K laa
Fvuuuv uuvvvv\

70 !
1| I
20
510000 513000 516000 5190.00 522000 525000 528000 531000 534000 540000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5149.2000 23. 39 37.65 61. 04 74.00 -12.96 Peak
2 5149.2000 11. 30 37.65 48. 95 54. 00 -5.05 AVG
3 * 5187. 0000 61. 05 37. 67 98.72 68. 20 30.52 Peak NO limit
4 5187.0000 53.13 37.67 90. 80 68. 20 22. 60 AVG NO limit
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-2-2201H017

‘Test Mode |UNII-1_TX N(HT40) Mode 5190 MHz Polarization Vertical
80 dBuVim
]I:IH:I:I:[ 'Iﬂm 1L 110 l |
Uy | I - - - | I | |
1
#
30
20
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m Detector Comment
1 * 10380. 0000 52.97 -9. 36 43.61 68. 20 -24.59 Peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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3 L L Report No.: BTL-FCCP-2-2201H017

‘Test Mode |UNII-1_TX N(HT40) Mode 5190 MHz Polarization Horizontal
120 dBuV/m
3
£
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. AN

el o,
PRy
oMb bbbttt g i et ettt e e A Mgt ]
20
510000 513000 516000 5190.00 522000 525000 528000 531000 534000 540000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5149.5000 26. 03 37.65 63. 68 74.00 -10. 32 Peak
2 5149.5000 14.61 37.65 52. 26 54. 00 -1.74 AVG
3 * 5204.1000 61. 63 37.69 99. 32 68. 20 31.12 Peak NO limit
4 5204. 1000 55. 80 37.69 93. 49 68. 20 25.29 AVG NO limit
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-2-2201H017

‘Test Mode |UNII-1_TX N(HT40) Mode 5190 MHz Polarization Horizontal
80 dBuVim
]HH:H:[ 'II'IM 1L 110 l |
Uy | I - - - | I | |
1
>
30
20
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m Detector Comment
1 * 10380. 0000 53.17 -9.36 43.81 68. 20 -24.39 Peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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3 L L Report No.: BTL-FCCP-2-2201H017

‘Test Mode |UNII-1_TX N(HT40) Mode 5230 MHz Polarization Vertical

120 dBuVim

70 I NA"‘ Irl\p'ﬂ\."‘l 1Ly
L

I .

WM WW"W@,\. Rt g,
20
510000 513000 516000 5190.00 522000 525000 528000 531000 534000 540000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5150. 0000 23. 18 37.65 60. 83 74.00 -13. 17 Peak
2 5150. 0000 10. 81 37.65 48. 46 54. 00 -5.54 AVG
3 * 5221.8000 67. 31 37.71 105. 02 68. 20 36. 82 Peak NO limit
4 5221.8000 59.74 37.71 97. 45 68. 20 29.25 AVG NO limit
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-2-2201H017

‘Test Mode |UNII-1_TX N(HT40) Mode 5230 MHz Polarization Vertical
80 dBuVim
]I:IH:I:I:[ 'Iﬂm 1L 110 l |
Uy | I - - - | I | |
1
>
30
20
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m Detector Comment
1 * 10460. 0000 52.73 -9.23 43.50 68. 20 -24.70 Peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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3 L L Report No.: BTL-FCCP-2-2201H017

‘Test Mode |UNII-1_TX N(HT40) Mode 5230 MHz Polarization Horizontal

120 dBuVim
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20
510000 513000 516000 5190.00 522000 525000 528000 531000 534000 540000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5147.8500 23. 22 37.65 60. 87 74.00 -13.13 Peak
2 5147.8500 13.41 37.65 51. 06 54. 00 -2.94 AVG
3 * 5219. 1000 67. 90 37.71 105. 61 68. 20 37.41 Peak NO limit
4 5219.1000 61. 34 37.71 99. 05 68. 20 30.85 AVG NO limit
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-2-2201H017

‘Test Mode |UNII-1_TX N(HT40) Mode 5230 MHz Polarization Horizontal
80 dBuVim
]HH:H:[ 'II'IM 1L 110 l |
Uy | I - - - | I | |
1
4
30
20
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m Detector Comment
1 * 10460. 0000 52. 30 -9.23 43. 07 68. 20 -25.13 Peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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3 L L Report No.: BTL-FCCP-2-2201H017

Test Mode  |UNII-1_TX AC(VHT80) Mode 5210 MHz Polarization | Vertical
120 dBuVim
3
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|
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20
510000 513000 516000 5190.00 522000 525000 528000 531000 534000 540000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5145. 0000 23.55 37.65 61. 20 74. 00 -12.80 Peak
2 5145. 0000 12. 31 37.65 49. 96 54. 00 -4. 04 AVG
3 * 5219.1000 59. 12 37.71 96. 83 68. 20 28. 63 Peak NO limit
4 5219. 1000 50. 52 37.71 88. 23 68. 20 20. 03 AVG NO limit
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-2-2201H017

‘Test Mode |UNII-1_TX AC(VHT80) Mode 5210 MHz Polarization Vertical
80 dBuVim
]I:IH:I:I:[ 'II'IM 1L 110 l |
Uy | I - - - | I | |
1
>
30
20
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m Detector Comment
1 * 10420. 0000 53. 03 -9.31 43.72 68. 20 -24.48 Peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[Test Mode  |UNII-1_TX AC(VHT80) Mode 5210 MHz Polarization  |Horizontal
120 dBuVim
3
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2
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510000 513000 516000 5190.00 522000 525000 528000 531000 534000 540000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5148.7500 24.43 37.65 62. 08 74.00 -11.92 Peak
2 5148. 7500 15. 08 37.65 52.73 54. 00 -1.27 AVG
3 * 5206. 5000 60. 54 37.69 98. 23 68. 20 30. 03 Peak NO limit
4 5206. 5000 53. 00 37.69 90. 69 68. 20 22.49 AVG NO limit
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-2-2201H017

[Test Mode  |UNII-1_TX AC(VHT80) Mode 5210 MHz Polarization  |Horizontal
80 dBuVim
]I:IH:H:[ -||-||W 1L 110 l |
ug | - - - | | |
1
X
30
20
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m Detector Comment
1 * 10420. 0000 52. 02 -9.31 42. 71 68. 20 -25.49 Peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode UNII-3_TX A Mode 5745 MHz |POIarization Vertical

120 dBuVim
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560000 564000 568000 572000 5760.00 580000 584000 5880.00 592000 600000
{MHz)
No. Frea. Reading  Correct Measure y;p;¢ yargin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5624. 6000 23. 58 38. 40 61.98 68. 20 -6. 22 Peak
2 5715. 0000 26. 81 38. 55 65. 36 109.40 -44.04 Peak
3 5725. 0000 37. 05 38.56 75.61 122.20 -46.59 Pealk
4 5747.0000 71. 24 38. 60 109. 84 122.20 -12. 36 Peak
5 * 5980. 8000 24.98 39.13 64.11 68. 20 -4.09 Peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-2-2201H017

‘Test Mode |UNII-3_TX A Mode 5745 MHz Polarization Vertical
80 dBuVim
]I:IH:I:I:[ 'II'IM 1L 110 l |
Uy | I - - - | I | |
1
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100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m Detector Comment
1 * 11490. 0000 51. 85 -8.02 43.83 74.00 -30.17 Peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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‘Test Mode |UNII-3_TX A Mode 5745 MHz |Polarization Horizontal

120 dBuVim
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560000 564000 568000 572000 5760.00 580000 584000 5880.00 592000 600000
{MHz)
No. Frea. Reading  Correct Measure y;.;¢ argin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 56454000 23.83 38.43 62. 26 68. 20 -5.94 Peak
2 5715. 0000 28.58 38. 55 67.13 109.40 -42.27 Peak
3 5725. 0000 37. 85 38.56 76.41 122.20 -45.79 Peak
4 5744.0000 70.70 38.59 109. 29 122.20 -12.91 Peak
5 * 5985. 2000 25. 28 39. 14 64.42 68. 20 -3.78 Peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-2-2201H017

‘Test Mode |UNII-3_TX A Mode 5745 MHz Polarization Horizontal
80 dBuVim
]HH:H:[ 'II'IM 1L 110 l |
Uy | I - - - | I | |
1
4
30
20
100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m Detector Comment
1 * 11490. 0000 50. 99 -8.02 42.97 74.00 -31.03 Peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[Test Mode  |UNII-3_TX A Mode 5785 MHz |Polarization |vertical

120 dBuVim
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560000 564000 568000 572000 5760.00 580000 584000 5880.00 592000 600000
{MHz)
No. Frea. Reading  Correct Measure y;.;¢ argin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5624_8000 23.48 38.40 61. 88 68. 20 -6.32 Peak
2 5715. 0000 22. 57 38. 55 61.12 109.40 -48.28 Peak
3 5725.0000 21.91 38.56 60. 47 122.20 -61.73 Peak
4 5786.8000 71. 23 38. 66 109. 89 122.20 -12.31 Peak
5 5850. 0000 21. 55 38. 81 60. 36 122.20 -61.84 Peak
6 5860. 0000 21. 86 38. 83 60. 69 109.40 -48.71 Pealk
T * 5988. 0000 24. 18 39. 15 63. 33 68. 20 -4. 87 Peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-2-2201H017

[Test Mode  |UNII-3_TX A Mode 5785 MHz Polarization | Vertical
80 dBuVim
]I:Iﬂ:l:l:[ -||'||W 1L 110 l |
ug | - - - | | |
1
#
30
20
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m Detector Comment
1 * 11570. 0000 51.12 -7.98 43. 14 74.00 -30. 86 Peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[Test Mode  |UNII-3_TX A Mode 5785 MHz |Polarization  [Horizontal

)i ; \
/éf
/// B AN

120 dBuVim

=
[

7 |
1 \
23 5 6
TN YTETR N N ERTL R L O Th.‘nm." PIRTAR TS A‘MLJMAII_;W-»\AAIA ‘h.‘-\r)w.\.yﬂ.«mj\ﬂ.

LTl A AR e B iy

20
560000 564000 568000 572000 5760.00 580000 584000 5880.00 592000 600000
{MHz)
No. Frea. Reading  Correct Measure y;.;¢ argin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5607.8000 23.91 38. 37 62. 28 68. 20 -5.92 Peak
2 5715.0000 21. 38 38. 55 59.93 109.40 -49.47 Peak
3 5725.0000 21. 15 38.56 59.71 122.20 -62.49 Peak
4 5783. 0000 70. 21 38. 66 108. 87 122.20 -13. 33 Peak
5 5850. 0000 20. 94 38. 81 59.75 122.20 -62.45 Peak
6 5860. 0000 21. 28 38. 83 60.11 109.40 —-49.29 Pealk
T * 5961. 6000 24. 81 39.08 63. 89 68. 20 -4.31 Peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-2-2201H017

[Test Mode  |UNII-3_TX A Mode 5785 MHz Polarization  |Horizontal
80 dBuVim
]I:Iﬂ:l:l:[ -||'||W 1L 110 l |
ug | - - - | | |
1
>
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100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m Detector Comment
1 * 11570. 0000 51. 29 -7.98 43. 31 74.00 -30.69 Peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[Test Mode  |UNII-3_TX A Mode 5825 MHz |Polarization |vertical
120 dBuVim t \
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560000 564000 568000 572000 576000 580000 534000 588000 592000 6000.00
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5634. 0000 23. 84 38.41 62. 25 68.20 -5.95 Peak
2 5826. 8000 71.76 38.75 110.51 122.20 -11.69 Peak
3 5850. 0000 33. 88 38. 81 72.69 122.20 -49.51 Peak
4 5860. 0000 27. 49 38. 83 66. 32 109.40 -43.08 Peak
5 * 5988. 8000 25. 09 39. 15 64. 24 68.20 -3.96 Peak
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-2-2201H017

[Test Mode  |UNII-3_TX A Mode 5825 MHz Polarization | Vertical
80 dBuVim
]I:Iﬂ:l:l:[ -||'||W 1L 110 l |
ug | - - - | | |
1
>
30
20
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m Detector Comment
1 * 11650. 0000 51.50 -8. 06 4344 74.00 -30. 56 Peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[Test Mode  |UNII-3_TX A Mode 5825 MHz |Polarization  [Horizontal
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560000 564000 568000 572000 5760.00 580000 584000 5880.00 592000 600000
{MHz)
No. Frea. Reading  Correct Measure y;.;¢ argin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5633.6000 23.78 38.41 62. 19 68. 20 -6.01 Peak
2 5824. 2000 69. 68 38.74 108. 42 122.20 -13.78 Peak
3 5850. 0000 27. 28 38. 81 66. 09 122.20 -56.11 Peak
4 5860. 0000 23.79 38. 83 62. 62 109.40 -46.78 Peak
5 * 5986. 2000 24.41 39. 15 63. 56 68. 20 -4. 64 Peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-2-2201H017

[Test Mode  |UNII-3_TX A Mode 5825 MHz Polarization  |Horizontal
80 dBuVim
]I:Iﬂ:l:l:[ -||'||W 1L 110 l |
ug | - - - | | |
1
>
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100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m Detector Comment
1 * 11650. 0000 51. 55 -8. 06 43.49 74.00 -30.51 Peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[Test Mode  |UNII-3_TX N(HT20) Mode 5745 MHz |Polarization |vertical

120 dBuVim
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560000 564000 568000 572000 5760.00 580000 584000 5880.00 592000 600000
{MHz)
No. Frea. Reading  Correct Measure y;.;¢ argin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5605. 8000 23. 86 38. 37 62. 23 68. 20 -5_97 Peak
2 5715. 0000 27.59 38. 55 66. 14 109.40 -43.26 Peak
3 5725.0000 35.71 38.56 74. 27 122.20 -47.93 Peak
4 5745.6000 70.51 38. 60 109. 11 122.20 -13.09 Peak
5 * 5983. 8000 24. 84 39. 14 63. 98 68. 20 -4.22 Peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-2-2201H017

‘Test Mode |UNII-3_TX N(HT20) Mode 5745 MHz Polarization Vertical
80 dBuVim
]I:IH:I:I:[ 'II'IM 1L 110 l |
Uy | I - - - | I | |
1
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100000 490000 8800.00 1270000 1660000 2050000 2440000 2830000 3220000 4000000
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m Detector Comment
1 * 11490. 0000 50. 48 -8.02 42.46 74.00 -31.54 Peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[Test Mode  |UNII-3_TX N(HT20) Mode 5745 MHz |Polarization Horizontal
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560000 564000 568000 572000 5760.00 580000 584000 5880.00 592000 600000
{MHz)
No. Frea. Reading  Correct Measure y;.;¢ argin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5637.2000 23.71 38.42 62.13 68. 20 -6. 07 Peak
2 5715. 0000 30. 10 38. 55 68. 65 109.40 -40.75 Peak
3 5725. 0000 38. 33 38.56 76.89 122.20 -45.31 Peak
4 5743.6000 70. 43 38.59 109. 02 122.20 -13.18 Peak
5 * 5962.6000 24.71 39.09 63. 80 68. 20 -4.40 Peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-2-2201H017

[Test Mode  |UNII-3_TX N(HT20) Mode 5745 MHz Polarization Horizontal
80 dBuVim
]I:Iﬂ:l:l:[ -||-||W 1L 110 l |
ug | - - - | | |
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100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m Detector Comment
1 * 11490. 0000 51. 52 -8.02 43.50 74.00 -30.50 Peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-2-2201H017

[Test Mode  |UNII-3_TX N(HT20) Mode 5785 MHz |Polarization |vertical
120 dBuVim t \
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560000 564000 568000 572000 576000 580000 534000 588000 592000 6000.00
(MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5607. 8000 24.41 38.37 62.78 68.20 —5.42 Peak
2 5715. 0000 20.79 38.55 59. 34 109.40 -50.06 Peak
3 5725. 0000 22. 53 38. 56 61. 09 122.20 -61.11 Peak
4 5783.8000 71.93 38. 66 110. 59 122.20 -11.61 Peak
5 5850. 0000 21. 09 38. 81 59.90 122.20 -62.30 Peak
6 5860. 0000 21.79 38.83 60. 62 109.40 —48.78 Peak
T * 5995.6000 24. 90 39. 17 64. 07 68. 20 -4.13 Peak
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-2-2201H017

[Test Mode  |UNII-3_TX N(HT20) Mode 5785 MHz Polarization | Vertical
80 dBuVim
]I:Iﬂ:l:l:[ -||'||W 1L 110 l |
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1
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100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m Detector Comment
1 * 11570. 0000 50. 64 -7.98 42. 66 74.00 -31.34 Peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[Test Mode  |UNII-3_TX N(HT20) Mode 5785 MHz |Polarization Horizontal
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=
[

'-‘L
[ —
Y
.

z
71\

oS Yy AN

¥ A\ r i

5 N
1 2 3 6 w >.6 L T |
AP\ et *'N.I s 2 ey, m%}WJAAMM.IMM PN Ll T e

Ty

T

20
560000 564000 568000 572000 5760.00 580000 584000 5880.00 592000 600000
{MHz)
No. Frea. Reading  Correct Measure y;.;¢ argin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5608. 6000 23. 31 38. 37 61. 68 68. 20 -6. 52 Peak
2 5715. 0000 21. 81 38. 55 60. 36 109.40 -49.04 Peak
3 5725.0000 21. 15 38.56 59.71 122.20 -62.49 Peak
4 5786. 0000 69. 90 38. 66 108. 56 122.20 -13.64 Peak
5 5850. 0000 24. 21 38. 81 63. 02 122.20 -59.18 Peak
6 5860. 0000 21. 57 38. 83 60. 40 109.40 —-49.00 Pealk
T * 5952. 0000 25. 33 39. 06 64. 39 68. 20 -3.81 Peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-2-2201H017

[Test Mode  |UNII-3_TX N(HT20) Mode 5785 MHz Polarization Horizontal
80 dBuVim
]I:Iﬂ:l:l:[ -||'||W 1L 110 l |
ug | - - - | | |
1
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100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m Detector Comment
1 * 11570. 0000 51. 03 -7.98 43. 05 74.00 -30.95 Peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[Test Mode  |UNII-3_TX N(HT20) Mode 5825 MHz |Polarization |vertical
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560000 564000 568000 572000 5760.00 580000 584000 5880.00 592000 600000
{MHz)
No. Frea. Reading  Correct Measure y;.;¢ argin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5621. 2000 24_58 38.39 62. 97 68. 20 -5.23 Peak
2 5825.8000 70.49 38.75 109. 24 122.20 -12.96 Peak
3 5850. 0000 37. 25 38. 81 76. 06 122.20 -46. 14 Peak
4 5860. 0000 24. 61 38. 83 63. 44 109.40 -45.96 Peak
5 * 5992. 2000 24. 81 39.16 63. 97 68. 20 -4.23 Peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-2-2201H017

[Test Mode  |UNII-3_TX N(HT20) Mode 5825 MHz Polarization | Vertical
80 dBuVim
]I:Iﬂ:l:l:[ -||'||W 1L 110 l |
ug | - - - | | |
1
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100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m Detector Comment
1 * 11650. 0000 51. 69 -8. 06 43. 63 74.00 -30. 37 Peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[Test Mode  |UNII-3_TX N(HT20) Mode 5825 MHz |Polarization Horizontal
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560000 564000 568000 572000 5760.00 580000 584000 5880.00 592000 600000
{MHz)
No. Frea. Reading  Correct Measure y;.;¢ argin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5631. 8000 23.28 38.41 61. 69 68. 20 -6. 51 Peak
2 5826. 8000 69. 60 38.75 108. 35 122.20 -13.8b6 Peak
3 5850. 0000 30.73 38. 81 69. 54 122.20 -52. 66 Peak
4 5860. 0000 23.50 38. 83 62. 33 109.40 -47.07 Peak
5 * 5988. 6000 24. 21 39. 15 63. 36 68. 20 -4.84 Peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-2-2201H017

[Test Mode  |UNII-3_TX N(HT20) Mode 5825 MHz Polarization Horizontal
80 dBuVim
]I:Iﬂ:l:l:[ -||'||W 1L 110 l |
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1
X
30
20
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m Detector Comment
1 * 11650. 0000 49. 99 -8. 06 41.93 74.00 -32.07 Peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[Test Mode  |UNII-3_TX N(HT40) Mode 5755 MHz |Polarization |vertical
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560000 564000 568000 572000 5760.00 580000 584000 5880.00 592000 600000
{MHz)
No. Frea. Reading  Correct Measure y;.;¢ argin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5616. 2000 25. 37 38. 38 63. 75 68. 20 —-4_45 Peak
2 5715. 0000 37.09 38. 55 75. 64 109.40 -33.76 Peak
3 5725. 0000 39. 82 38.56 78. 38 122.20 -43.82 Peak
4 5748.4000 67. 46 38. 60 106. 06 122.20 -16. 14 Peak
5 5748.4000 67. 46 38. 60 106. 06 122.20 -16. 14 Peak
6 * 5971. 0000 26. 36 39.11 65. 47 68. 20 —-2.73 Peal
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-2-2201H017

[Test Mode  |UNII-3_TX N(HT40) Mode 5755 MHz Polarization | Vertical
80 dBuVim
]I:Iﬂ:l:l:[ -||'||W 1L 110 l |
ug | - - - | | |
1
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100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m Detector Comment
1 * 11510. 0000 51. 21 -8.00 43.21 74.00 -30.79 Peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[Test Mode  |UNII-3_TX N(HT40) Mode 5755 MHz |Polarization Horizontal
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560000 564000 568000 572000 5760.00 580000 584000 5880.00 592000 600000
{MHz)
No. Frea. Reading  Correct Measure y;.;¢ argin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 56334000 24._83 38.41 63. 24 68. 20 -4_96 Peak
2 5715. 0000 36. 55 38. 55 75.10 109.40 -34.30 Peak
3 5725.0000 42. 77 38.56 81. 33 122.20 -40.87 Peak
4 5743. 6000 67. 45 38.59 106. 04 122.20 -16.16 Peak
5 * 5992. 6000 25. 97 39.16 65.13 68. 20 -3.07 Peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-2-2201H017

[Test Mode  |UNII-3_TX N(HT40) Mode 5755 MHz Polarization Horizontal
80 dBuVim
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1
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100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m Detector Comment
1 * 11510. 0000 51. 27 -8.00 43. 27 74.00 -30.73 Peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[Test Mode  |UNII-3_TX N(HT40) Mode 5795 MHz |Polarization |vertical
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560000 564000 568000 572000 5760.00 580000 584000 5880.00 592000 600000
{MHz)
No. Frea. Reading  Correct Measure y;.;¢ argin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5644._0000 25.17 38.43 63. 60 68. 20 -4_60 Peak
2 5787.8000 67.71 38. 66 106. 37 122.20 -15.83 Peak
3 5850. 0000 30. 08 38. 81 68. 89 122.20 -53.31 Peak
4 5860. 0000 25. 80 38. 83 64. 63 109.40 -44.77 Peak
5 * 5985. 0000 26. 14 39. 14 65. 28 68. 20 -2.92 Peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-2-2201H017

[Test Mode  |UNII-3_TX N(HT40) Mode 5795 MHz Polarization | Vertical
80 dBuVim
]I:Iﬂ:l:l:[ -||'||W 1L 110 l |
ug | - - - | | |
1
#
30
20
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m Detector Comment
1 * 11590. 0000 51. 65 -7.98 43. 67 74.00 -30.33 Peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[Test Mode  |UNII-3_TX N(HT40) Mode 5795 MHz |Polarization Horizontal

120 dBuVim

=
[

'-‘L
[ —
.

N
N/ AT TN
/.

20
560000 564000 568000 572000 5760.00 580000 584000 5880.00 592000 600000
{MHz)
No. Frea. Reading  Correct Measure y;.;¢ argin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5626. 6000 25. 04 38.40 63. 44 68. 20 -4.76 Peak
2 5791. 8000 66. 30 38. 67 104. 97 122.20 -17.23 Peak
3 5850. 0000 30. 04 38. 81 68. 85 122.20 -53. 36 Peak
4 5860. 0000 23. 83 38. 83 62. 66 109.40 -46.74 Peak
5 * 5951. 4000 25. 93 39. 06 64. 99 68. 20 -3.21 Peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-2-2201H017

[Test Mode  |UNII-3_TX N(HT40) Mode 5795 MHz Polarization Horizontal
80 dBuVim
]I:Iﬂ:l:l:[ -||'||W 1L 110 l |
ug | - - - | | |
1
X
30
20
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m Detector Comment
1 * 11590. 0000 50. 52 -7.98 4254 74.00 -31.46 Peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Test Mode  |UNII-3_TX AC(VHT80) Mode 5775 MHz |Polarization |vertical

120 dBuVim

[
[

'-‘t
—
.

| \ \

ol o S W%&ﬁ .
i SOOI Y S

A

20
560000 564000 568000 572000 5760.00 580000 584000 5880.00 592000 600000
{MHz)
No. Frea. Reading  Correct —Measure y;pi¢ Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5638. 4000 27. 55 38.42 65. 97 68. 20 -2.23 Peak
2 5715. 0000 35. 65 38. 55 74. 20 109.40 -35.20 Peak
3 5725.0000 35.71 38. 56 74. 27 122.20 —-47.93 Pealk
4 5761. 4000 63.59 38. 62 102. 21 122.20 -19.99 Peak
5 5850. 0000 32. 33 38. 81 71.14 122.20 -51.06 Peak
6 5860. 0000 32. 20 38. 83 71.03 109.40 -38. 37 Peak
T * 5998. 8000 26. 80 39.18 65. 98 68. 20 -2.22 Peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-2-2201H017

[Test Mode  |UNII-3_TX AC(VHT80) Mode 5775 MHz Polarization | Vertical
80 dBuVim
]I:Iﬂ:l:l:[ -||'||W 1L 110 l |
ug | - - - | | |
1
4
30
20
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m Detector Comment
1 * 11550. 0000 51. 00 -7.99 43.01 74.00 -30.99 Peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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[Test Mode  |UNII-3_TX AC(VHT80) Mode 5775 MHz |Polarization Horizontal

120 dBuVim

=
[

N\
’//—""’r-"‘"

T N

[ ™
ool L

RN
3

7
=

20
560000 564000 568000 572000 5760.00 580000 584000 5880.00 592000 600000
{MHz)
No. Frea. Reading  Correct Measure y;.;¢ argin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5645. 0000 26. 00 38.43 64.43 68. 20 -3.77 Peak
2 5715. 0000 34. 22 38. 55 T2.77 109.40 -36.63 Peak
3 5725.0000 35.75 38.56 74. 31 122.20 -47.89 Peak
4 5765.4000 63.11 38. 63 101.74 122.20 -20.46 Peak
5 5850. 0000 31.01 38. 81 69. 82 122.20 -52.38 Peak
6 5860. 0000 29. 39 38. 83 68. 22 109.40 —41.18 Pealk
T * 5979. 8000 26. 48 39.13 6b. 61 68. 20 -2.59 Peak
REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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Report No.: BTL-FCCP-2-2201H017

[Test Mode  |UNII-3_TX AC(VHT80) Mode 5775 MHz Polarization Horizontal
80 dBuVim
]I:Iﬂ:l:l:[ -||'||W 1L 110 l |
ug | - - - | | |
1
4
30
20
100000 490000 880000 1270000 1660000 2050000 2440000 2830000 3220000 4000000
{MHz)
Reading Correct Measure .. .
No. Frea. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m Detector Comment
1 * 11550. 0000 50. 96 -7.99 4297 74.00 -31.03 Peak

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
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APPENDIX E - BANDWIDTH
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[Test Mode  [UNII-1_TX A Mode

Frequency 26 dB Bandwidth 99 % Occupied Bandwidth
(MH2z) (MH2z) (MH2z)

36 5180 21.709 17.300
40 5200 27.799 17.800
48 5240 30.190 17.800

Channel

CH36 CH40 CH48
26 dB Bandwidth
@ - ® e @ o

ST 20 me . " Fef 20 don et 30 @ T 20w

I F—F
i I i -

L}
|}

il
i

99 % Occupied Bandwidth
@ am 1 e 0 ® o : ® b
= e e ) . = i s

7 ‘ T

(b "

Date: 11.FER.2022 18:37:14 Date: 11.FEB.2022 18:42:37
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Report No.: BTL-FCCP-2-2201H017

[Test Mode  [UNII-1_TX N(HT20) Mode
Channel Frequency 26 dB Bandwidth 99 % Occupied Bandwidth
(MH2z) (MH2z) (MH2z)
36 5180 28.600 18.400
40 5200 29.799 19.000
48 5240 31.490 18.800
CH36 CH40 CH48
26 dB Bandwidth
® %, v e BT ®. oI
=[] e 5 =l o S i ) = B P e i )
Wl 1 J
. Af’“' v bt VJ-"MM %u“ﬁh .Ww “o:\u‘
i Vi o . v
99 % Occupied Bandwidth
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[Test Mode  [UNII-1_TX N(HT40) Mode

Channel Frequency 26 dB Bandwidth 99 % Occupied Bandwidth
(MH2z) (MH2z) (MH2z)
38 5190 40.400 37.000
46 5230 71.390 39.200
CH38 CH46
26 dB Bandwidth
® & . EDET
' FM*'“""H ﬁ! 7 f — \\
hnAia] = g
. N S [~
99 % Occupied Bandwidth
) S 1 . i | ENn ST
| et =
e e :

Date: 11.FER.2022 1B:33:57
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[Test Mode  [UNII-1_TX AC(VHT80) Mode

Channel Frequency 26 dB Bandwidth 99 % Occupied Bandwidth
(MHz) (MH2) (MHz)
42 5210 83.190 76.000
CH42

o 26 dB Bandwidth

L T

99 % Occup_igd_Bandwidth

E I e
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Test Mode  [UNII-3_TX A Mode

Channel Frequency 6 dB Bandwidth 99 % Occupied 6 dB Bandwidth Min. Result
(MHz) (MH2z) Bandwidth (MHz) Limit (MHz)
149 5745 16.350 18.300 0.5 Complies
157 5785 16.190 18.700 0.5 Complies
165 5825 15.807 19.700 0.5 Complies
CH149 CH157 CH165
6 dB Bandwidth
® ¢ ERE ® i a BE
== | a ““ﬂlu“ .
by M.,Mf)" Wiy LA g,
99 % Occupied Bandwidth
@ o e e B e EDET B . EDT
e - = s mtilh e S ) = e e s e -
\ _ ] ] \
oy, . 'f ‘“u“»‘ e MWLW
W T, Lt Ty LT "
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[Test Mode  [UNII-3_TX N(HT20) Mode

Channel Frequency 6 dB Bandwidth 99 % Occupied 6 dB Bandwidth Min. Result
(MHz) (MH2z) Bandwidth (MHz) Limit (MHz)
149 5745 17.650 20.000 0.5 Complies
157 5785 17.650 19.700 0.5 Complies
165 5825 17.190 21.900 0.5 Complies
CH149 CH157 CH165
6 dB Bandwidth
® ¢ EEE T s ® i a BE
= T = "._L II:IV .\‘I lj‘l Aj i _ - l“‘--‘L“LII“ IJ\.
e P TN Lt G il T
= ey | e iy
99 % Occupied Bandwidth
& ¢, BT ® i a B
o i M i ) T ) = ety )
Auor [ b LM"’J "'“wm ] ““*wm
s N ot P, Il
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Report No.: BTL-FCCP-2-2201H017

[Test Mode  [UNII-3_TX N(HT40) Mode
Frequency 6 dB Bandwidth 99 % Occupied 6 dB Bandwidth Min.

Channel| *~ 17y (MH2) Bandwidth (MHz) Limit (MHz) e
151 5755 36.500 38.800 0.5 Complies
159 5795 36.500 44.000 0.5 Complies

CH151 CH159
6 dB Bandwidth
® ® N
LT AT WWT i LN
| l
Ackiulad ‘“"‘hk | F\rn.ﬁd.'"-"""“' i vl
M ““’va‘“ ) )
99 % Occupied Bandwidth
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e it HML' . m .»\M"'WM MM%I
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[Test Mode  [UNII-3_TX AC(VHT80) Mode

Channel Frequency 6 dB Bandwidth 99 % Occupied 6 dB Bandwidth Min. Result
(MHz) (MH2z) Bandwidth (MHz) Limit (MHz)
155 5775 76.406 76.400 0.5 Complies
CH155
6 dB Bandwidth

® ., Ll

o Ty
, .J.PI hap,
WM

99 % Occupied Bandwidth
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P ik st NS’
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APPENDIX F - MAXIMUM OUTPUT POWER
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Report No.: BTL-FCCP-2-2201H017

[TestMode  |UNII-1_TX A Mode_Ant. 1
Channel Frequency | Output Power Duty ?lgﬂm Egz\;g: Max. Limit | Max. Limit Result
(MH2) (dBm) Factor (cfl)ém) (dBm) (W)
36 5180 13.96 0.12 14.08 30.00 1.0000 Complies
40 5200 16.49 0.12 16.61 30.00 1.0000 Complies
48 5240 16.44 0.12 16.56 30.00 1.0000 Complies
Test Mode ‘UNII-l_TX N(HT20) Mode_Ant. 1
Output Power _ .
Frequency | Output Power Duty Max. Limit | Max. Limit
Channel (MH2) (dBm) Eactor | * Dl(Jcti)é E]a)lctor (dBm) W) Result
36 5180 14.58 0.13 14.71 30.00 1.0000 Complies
40 5200 15.54 0.13 15.67 30.00 1.0000 Complies
48 5240 15.20 0.13 15.33 30.00 1.0000 Complies
Test Mode ‘UNII-l_TX N(HT20) Mode_Ant. 2
Output Power _ .
Frequency | Output Power Duty Max. Limit | Max. Limit
Channel (MH2) (dBm) Eactor | * Dl(JéyB Eqa)lctor (dBm) W) Result
36 5180 14.38 0.13 14.51 30.00 1.0000 Complies
40 5200 16.20 0.13 16.33 30.00 1.0000 Complies
48 5240 15.69 0.13 15.82 30.00 1.0000 Complies
Test Mode ‘UNII—l_TX N(HT20) Mode_Total
Frequency Output Power Max. Limit | Max. Limit
Channel (MH2) (dBm) (dBm) W) Result
36 5180 17.62 30.00 1.0000 Complies
40 5200 19.02 30.00 1.0000 Complies
48 5240 18.59 30.00 1.0000 Complies
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Report No.: BTL-FCCP-2-2201H017

‘Test Mode |UNII-1_TX N(HT40) Mode_Ant. 1
Channel Frequency | Output Power Duty ?lgﬂ,l[l; Egc\:l\tlg: Max. Limit | Max. Limit Result
(MHz) Factor (dBm) (W)
(dBm)
38 5190 0.26 30.00 1.0000 Complies
46 5230 0.26 30.00 1.0000 Complies
Test Mode ‘UNII—l_TX N(HT40) Mode_Ant. 2
Channel Frequency | Output Power Duty ?Lgﬂm Eggg: Max. Limit | Max. Limit Result
(MHz) Factor ty (dBm) W)
38 5190 0.26 30.00 1.0000 Complies
46 5230 0.26 30.00 1.0000 Complies
Test Mode ‘UNII-l_TX N(HT40) Mode_Total
Frequency Output Power Max. Limit | Max. Limit
Channel (MH2) (dBm) (dBm) Result
38 5190 11.77 30.00 1.0000 Complies
46 5230 17.92 30.00 1.0000 Complies
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Report No.: BTL-FCCP-2-2201H017

‘Test Mode |UNII-1_TX AC(VHT20) Mode_Ant. 1
Channel Frequency | Output Power Duty ?lgﬂm Egt\:l\tlg: Max. Limit | Max. Limit Result
(MH2) (dBm) Factor (Otém) (dBm) (W)
36 5180 14.25 0.13 14.38 30.00 1.0000 Complies
40 5200 15.10 0.13 15.23 30.00 1.0000 Complies
48 5240 15.66 0.13 15.79 30.00 1.0000 Complies
Test Mode ‘UNII-l_TX AC(VHT20) Mode_Ant. 2
Output Power _ .
Frequency | Output Power Duty Max. Limit | Max. Limit
Channel (MH2) (dBm) Factor + Dl(Jcti)é E]a)lctor (dBm) W) Result
36 5180 14.49 0.13 14.62 30.00 1.0000 Complies
40 5200 15.07 0.13 15.20 30.00 1.0000 Complies
48 5240 15.14 0.13 15.27 30.00 1.0000 Complies
Test Mode ‘UNII-l_TX AC(VHT20) Mode_Total
Frequency Output Power Max. Limit | Max. Limit
Channel (MH2) (dBm) (dBm) W) Result
36 5180 17.51 30.00 1.0000 Complies
40 5200 18.23 30.00 1.0000 Complies
48 5240 18.55 30.00 1.0000 Complies
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Report No.: BTL-FCCP-2-2201H017

‘Test Mode |UNII-1_TX AC(VHT40) Mode_Ant. 1
Channel Frequency | Output Power Duty ?lgﬂm Egc\:l\tlg: Max. Limit | Max. Limit Result
(MH2) (dBm) Factor (Otém) (dBm) (W)
38 5190 8.55 0.26 8.81 30.00 1.0000 Complies
46 5230 14.28 0.26 14.54 30.00 1.0000 Complies
Test Mode ‘UNII—l_TX AC(VHT40) Mode_Ant. 2
Output Power _— .
Frequency | Output Power Duty Max. Limit | Max. Limit
Channel (MH2) (dBm) Factor | * DL(J(;yB Ee;ctor (dBm) W) Result
38 5190 8.41 0.26 8.67 30.00 1.0000 Complies
46 5230 14.4 0.26 14.66 30.00 1.0000 Complies
Test Mode ‘UNII-l_TX AC(VHT40) Mode_Total
Frequency Output Power Max. Limit | Max. Limit
Channel (MH2) (dBm) (dBm) W) Result
38 5190 11.75 30.00 1.0000 Complies
46 5230 17.61 30.00 1.0000 Complies
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Report No.: BTL-FCCP-2-2201H017

‘Test Mode |UNII-1_TX AC(VHT80) Mode_Ant. 1
Channel Frequency | Output Power Duty ?lgﬂ,l[l; Egz\{g: Max. Limit | Max. Limit Result
(MHz) (dBm) Factor (dBm) (dBm) (W)
42 5210 8.8 0.50 9.30 30.00 1.0000 Complies
Test Mode ‘UNII—l_TX AC(VHT80) Mode_Ant. 2
Output Power . .
Frequency | Output Power Duty Max. Limit | Max. Limit
Channel (MH2) (dBm) Factor | * Dl(,lc'[in ;e)lctor (dBm) W) Result
42 5210 8.44 0.50 8.94 30.00 1.0000 Complies
Test Mode |UNII—1_TX AC(VHT80) Mode_Total
Frequency Output Power Max. Limit | Max. Limit
Channel (MH2) (dBm) (dBm) W) Result
42 5210 12.13 30.00 1.0000 Complies
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Report No.: BTL-FCCP-2-2201H017

[TestMode  |UNII-3_TX A Mode_Ant. 1
Channel Frequency | Output Power Duty ?lgﬂm Egz\;g: Max. Limit | Max. Limit Result
(MH2) (dBm) Factor (cfl)ém) (dBm) (W)
149 5745 16.32 0.12 16.44 30.00 1.0000 Complies
157 5785 16.30 0.12 16.42 30.00 1.0000 Complies
165 5825 16.22 0.12 16.34 30.00 1.0000 Complies
Test Mode ‘UNII-S_TX N(HT20) Mode_Ant. 1
Output Power _ .
Frequency | Output Power Duty Max. Limit | Max. Limit
Channel (MH2) (dBm) Eactor | * Dl(Jcti)é E]a)lctor (dBm) W) Result
149 5745 15.63 0.13 15.76 30.00 1.0000 Complies
157 5785 14.91 0.13 15.04 30.00 1.0000 Complies
165 5825 14.59 0.13 14.72 30.00 1.0000 Complies
Test Mode ‘UNII-S_TX N(HT20) Mode_Ant. 2
Output Power _ .
Frequency | Output Power Duty Max. Limit | Max. Limit
Channel (MH2) (dBm) Eactor | * Dl(JéyB Eqa)lctor (dBm) W) Result
149 5745 15.39 0.13 15.52 30.00 1.0000 Complies
157 5785 15.00 0.13 15.13 30.00 1.0000 Complies
165 5825 14.88 0.13 15.01 30.00 1.0000 Complies
TestMode  |UNII-3_TX N(HT20) Mode_Total
Frequency Output Power Max. Limit | Max. Limit
Channel (MH2) (dBm) (dBm) W) Result
149 5745 18.65 30.00 1.0000 Complies
157 5785 18.10 30.00 1.0000 Complies
165 5825 17.88 30.00 1.0000 Complies
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Report No.: BTL-FCCP-2-2201H017

‘Test Mode |UNII-3_TX N(HT40) Mode_Ant. 1
Channel Frequency | Output Power Duty ?lgﬂ,l[l; Egc\:l\tlg: Max. Limit | Max. Limit Result
(MHz) (dBm) Factor (dBm) (dBm) (W)
151 5755 14.88 0.26 15.14 30.00 1.0000 Complies
159 5795 14.75 0.26 15.01 30.00 1.0000 Complies
Test Mode ‘UNII—B_TX N(HT40) Mode_Ant. 2
Frequency | Output Power Duty LGS Max. Limit | Max. Limit
Channel (MH2) (dBm) Factor | * DL(J(;yB Ee;ctor (dBm) W) Result
151 5755 14.30 0.26 14.56 30.00 1.0000 Complies
159 5795 14.42 0.26 14.68 30.00 1.0000 Complies
TestMode  |UNII-3_TX N(HT40) Mode_Total
Frequency Output Power Max. Limit | Max. Limit
Channel (MH2) (dBm) (dBm) W) Result
151 5755 17.87 30.00 1.0000 Complies
159 5795 17.86 30.00 1.0000 Complies
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Report No.: BTL-FCCP-2-2201H017

‘Test Mode |UNII-3_TX AC(VHT20) Mode_Ant. 1
Channel Frequency | Output Power Duty ?lgﬂm Egt\:l\tlg: Max. Limit | Max. Limit Result
(MH2) (dBm) Factor (Otém) (dBm) (W)
149 5745 15.57 0.13 15.70 30.00 1.0000 Complies
157 5785 15.07 0.13 15.20 30.00 1.0000 Complies
165 5825 14.75 0.13 14.88 30.00 1.0000 Complies
Test Mode ‘UNII-S_TX AC(VHT20) Mode_Ant. 2
Output Power _ .
Frequency | Output Power Duty Max. Limit | Max. Limit
Channel (MH2) (dBm) Factor + Dl(Jcti)é E]a)lctor (dBm) W) Result
149 5745 15.54 0.13 15.67 30.00 1.0000 Complies
157 5785 15.02 0.13 15.15 30.00 1.0000 Complies
165 5825 14.37 0.13 14.50 30.00 1.0000 Complies
Test Mode  |UNII-3_TX AC(VHT20) Mode_Total
Frequency Output Power Max. Limit | Max. Limit
Channel (MH2) (dBm) (dBm) W) Result
149 5745 18.70 30.00 1.0000 Complies
157 5785 18.19 30.00 1.0000 Complies
165 5825 17.70 30.00 1.0000 Complies
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Report No.: BTL-FCCP-2-2201H017

‘Test Mode |UNII-3_TX AC(VHT40) Mode_Ant. 1
Channel Frequency | Output Power Duty ?lgﬂm Egc\:l\tlg: Max. Limit | Max. Limit Result
(MH2) (dBm) Factor (Otém) (dBm) (W)
151 5755 14.57 0.26 14.83 30.00 1.0000 Complies
159 5795 14.50 0.26 14.76 30.00 1.0000 Complies
Test Mode ‘UNII—B_TX AC(VHT40) Mode_Ant. 2
Output Power _— .
Frequency | Output Power Duty Max. Limit | Max. Limit
Channel (MH2) (dBm) Factor | * Duty Factor (dBm) W) Result
(dBm)
151 5755 14.30 0.26 14.56 30.00 1.0000 Complies
159 5795 14.51 0.26 14.77 30.00 1.0000 Complies
Test Mode ‘UNII—B_TX AC(VHT40) Mode_Total
Frequency Output Power Max. Limit | Max. Limit
Channel (MH2) (dBm) (dBm) W) Result
151 5755 17.71 30.00 1.0000 Complies
159 5795 17.78 30.00 1.0000 Complies
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Report No.: BTL-FCCP-2-2201H017

‘Test Mode |UNII-3_TX AC(VHT80) Mode_Ant. 1
Channel Frequency | Output Power Duty ?lgﬂ,l[l; Egz\{g: Max. Limit | Max. Limit Result
(MHz) (dBm) Factor (dBm) (dBm) (W)
155 5775 14.30 0.50 14.81 30.00 1.0000 Complies
Test Mode ‘UNII—3_TX AC(VHT80) Mode_Ant. 2
Output Power . .
Frequency | Output Power Duty Max. Limit | Max. Limit
Channel (MH2) (dBm) Factor | * Dl(,lc'[in ;e)lctor (dBm) W) Result
155 5775 14.31 0.50 14.81 30.00 1.0000 Complies
Test Mode |UNII—3_TX AC(VHT80) Mode_Total
Frequency Output Power Max. Limit | Max. Limit
Channel (MH2) (dBm) (dBm) W) Result
155 5775 17.82 30.00 1.0000 Complies
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APPENDIX G - POWER SPECTRAL DENSITY
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[Test Mode  [UNII-1_TX A Mode_Ant. 1

Power Spectral Power Spectral o
Channel Fn(a'\cjllﬁezr;cy Density Duty Factor [Density + Duty Factor (';/Ig;(r;/k/m'zt) Result
(dBm/MHz) (dBm/MHz)
36 5180 1.41 0.12 1.53 17.00 Complies
40 5200 3.31 0.12 3.43 17.00 Complies
48 5240 3.32 0.12 3.44 17.00 Complies
CH36 CH40 CH48
® ® e EIET ® i a BIE
= ] - = P2 SR = Fon,
T 7 \ 7 \
| \\ .
/ _ L’
fﬂ/ K“-\ / {_,/
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Report No.: BTL-FCCP-2-2201H017

‘Test Mode |UNII-1_TX N(HT20) Mode_Ant. 1
Frequenc Power Spectral Power Spectral Max. Limit
Channel (l\chHz) y Density Duty Factor [Density + Duty Factor (dBrﬁ/MHz) Result
(dBm/MH2z) (dBm/MH2z)
36 5180 -1.41 0.13 -1.28 17.00 Complies
40 5200 2.89 0.13 3.02 17.00 Complies
48 5240 3.01 0.13 3.14 17.00 Complies
CH36 CH40 CH48
® e 2 =l ® i
= A e = /f i \ - "‘.‘
:M/." I‘- /fl I~ - /“ll N
ot P |~ \\ |~ .
Test Mode ‘UNII—l_TX N(HT20) Mode_Ant. 2
Power Spectral Power Spectral -
Channel Fr((el\tzlell_'le;cy Density Duty Factor |Density + Duty Factor (';AS;(n /II\‘/:E';) Result
(dBm/MHz) (dBm/MHz)
36 5180 -2.93 0.13 -2.80 17.00 Complies
40 5200 3.04 0.13 3.17 17.00 Complies
48 5240 3.05 0.13 3.18 17.00 Complies
CH36 CH40 CH48
® e ® , mie ® mo
= i e . = / il = AN \
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Test Mode ‘UNII—l_TX N(HT20) Mode_Total
Frequency Power Spectral Density Max. Limit
Channel| =~ \1117) (dBm/MH2) (dBm/MHZ) | Result
36 5180 1.04 17.00 Complies
40 5200 6.11 17.00 Complies
48 5240 6.17 17.00 Complies
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Report No.: BTL-FCCP-2-2201H017
‘Test Mode |UNII-1_TX N(HT40) Mode_Ant. 1
Frequenc Power Spectral Power Spectral Max. Limit
Channel (l\chHz) y Density Duty Factor |Density + Duty Factor (dBrﬁ/MHz) Result
(dBm/MHz) (dBm/MHz)
38 5190 -7.77 0.26 -7.51 17.00 Complies
46 5230 -2.00 0.26 -1.74 17.00 Complies
CH38 CH46
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Test Mode ‘UNII—l_TX N(HT40) Mode_Ant. 2
Power Spectral Power Spectral A
Channel Fr((a&l:_'ezr)\cy Density Duty Factor |Density + Duty Factor (';AS;(n /Il\‘/'lr:';) Result
(dBm/MHz) (dBm/MHz)
38 5190 -8.22 0.26 -7.96 17.00 Complies
46 5230 -1.77 0.26 -1.51 17.00 Complies
CH38 CH46
@ o @ . 7
. | — / — =
Test Mode |UNII-1_TX N(HT40) Mode_Total
Frequency Power Spectral Density Max. Limit
Channel| ** \ihz) (dBm/MHz) (dBm/MHz) | Result
38 5190 -4.43 17.00 Complies
46 5230 1.34 17.00 Complies
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Report No.: BTL-FCCP-2-2201H017

‘Test Mode |UNII-1_TX AC(VHT80) Mode_Ant. 1
Frequenc Power Spectral Power Spectral Max. Limit
Channel (l\chHz) y Density Duty Factor |Density + Duty Factor (dBrﬁ/MHz) Result
(dBm/MHz) (dBm/MHz)
42 5210 -10.88 0.50 -10.38 17.00 Complies
CH42
@
T
Test Mode  |UNII-1_TX AC(VHT80) Mode_Ant. 2
Frequenc Power Spectral Power Spectral Max. Limit
Channel (I\(lez) y Density Duty Factor [Density + Duty Factor (dBrr;/MHz) Result
(dBm/MHz) (dBm/MHz)
42 5210 -10.95 0.50 -10.45 17.00 Complies
CH42
@
T
Test Mode |UNII-1_TX AC(VHTS80) Mode_Total
Frequency Power Spectral Density Max. Limit
Channel| * 4117y (dBm/MHz2) (dBm/MHz) | Result
42 5210 -7.40 17.00 Complies
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3 L L Report No.: BTL-FCCP-2-2201H017

[Test Mode  [UNII-3_TX A Mode_Ant. 1

Power Spectral Power Spectral
Frequency : Density + Duty Max. Limit
Channel (MH2) Density Duty Factor Factor (dBmM/500 kHz) Result
(dBm/500 kHz) (dBmM/500 kHz)
149 5745 2.22 0.12 2.34 30.00 Complies
157 5785 1.86 0.12 1.98 30.00 Complies
165 5825 1.84 0.12 1.96 30.00 Complies
CH149 CH157 CH165
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Report No.: BTL-FCCP-2-2201H017

‘Test Mode |UNII-3_TX N(HT20) Mode_Ant. 1
Power Spectral Power Spectral
Frequency . Density + Duty Max. Limit
Channel (MH2) (dBra/GSn(;s(l)t)I/( o Duty Factor Factor (dBmM/500 kHz) Result
(dBm/500 kHz)
149 5745 1.27 0.13 1.40 30.00 Complies
157 5785 0.24 0.13 0.37 30.00 Complies
165 5825 0.51 0.13 0.64 30.00 Complies
CH149 CH157 CH165
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Test Mode ‘UNII—3_TX N(HT20) Mode_Ant. 2
Power Spectral PO el -
Channel AV Density Duty Factor BRI <7 D s oL Result
(MHz) (dBm/500 kHz) Factor (dBm/500 kHz)
(dBm/500 kHz)
149 5745 1.42 0.13 1.55 30.00 Complies
157 5785 0.36 0.13 0.49 30.00 Complies
165 5825 0.85 0.13 0.98 30.00 Complies
CH149 CH157 CH165
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Test Mode ‘UNII—3_TX N(HT20) Mode_Total
Frequency Power Spectral Density Max. Limit
Channel| =~ \1117) (dBm/500 kHz) (dBm/500 kHz) | Result
149 5745 4.49 30.00 Complies
157 5785 3.44 30.00 Complies
165 5825 3.82 30.00 Complies
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Report No.: BTL-FCCP-2-2201H017

‘Test Mode |UNII-3_TX N(HT40) Mode_Ant. 1
Power Spectral EETED SPEEE
Frequency . Density + Duty Max. Limit
Channel (MH2) Density Duty Factor Factor (dBmM/500 kHz) Result
(dBm/500 kHz) (dBmM/500 kHz)
151 5755 -4.59 0.26 -4.33 30.00 Complies
159 5795 -4.23 0.26 -3.97 30.00 Complies
CH151 CH159
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Test Mode |UNII—3_TX N(HT40) Mode_Ant. 2
Power Spectral
Frequency RO Spectral Density + Duty Max. Limit
Channel Density Duty Factor Result
(MHz) Factor (dBm/500 kHz)
(dBm/500 kHz) (dBmM/500 kHz)
151 5755 -4.01 0.26 -3.75 30.00 Complies
159 5795 -4.03 0.26 -3.77 30.00 Complies
CH151 CH159
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f’ { .‘l w
/,.»-'”‘?W %”‘H\h‘“ ,x.f‘
Test Mode |UNII—3_TX N(HT40) Mode_Total
Frequency Power Spectral Density Max. Limit
Channel| = \ip17) (dBm/500 kHz) (dBm/500 kHz) |  Result
151 5755 -1.02 30.00 Complies
159 5795 -0.86 30.00 Complies
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Report No.: BTL-FCCP-2-2201H017

‘Test Mode |UNII-3_TX AC(VHT80) Mode_Ant. 1
Power Spectral EETED SPEEE
Frequency . Density + Duty Max. Limit
Channel (MH2) (dBra/GSn(;s(l)t)I/( o Duty Factor Factor (dBmM/500 kHz) Result
(dBm/500 kHz)
155 5775 -7.26 0.50 -6.76 30.00 Complies
CH155
®‘". S
Test Mode ‘UNII-3_TX AC(VHT80) Mode_Ant. 2
Power Spectral Powe'r Spectral -
Channel AU Density Duty Factor BEE < DU MG Result
(MHz) (dBmM/500 kHz) Factor (dBm/500 kHz)
(dBm/500 kHz)
155 5775 -8.95 0.50 -8.45 30.00 Complies
CH155
%, | EEE
I e | _
Test Mode |UNII-3_TX AC(VHTS80) Mode_Total
Frequency Power Spectral Density Max. Limit
Channel| = \1p17) (dBm/500 kHz) (dBm/500 kHz) |  Result
155 5775 -8.95 30.00 Complies
End of Test Report
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